-~
o
-

N
Henmant

e

-
“j%jfu L
. -

-




Directions for use of Parts Catalogue

All component and option parts used for SLL14H tractors are listed in this parts

catalogue.

Description of type of machines and particulars

Nachines | Section PESTINATION e
40CE20 GERMANY
40 CE40 UK
0CES0 FRANED FC420V | FC420V
SLI4H | 40CE50T ITALY — CBOO _ FROO
40E 20 GERMANY
A0 E 40 UK
40E50 FRANCE

Note : When vou place an order for apare parts, please check and specify the Engine

Model of your machine,

- TYPE OF MODEL (¢ |G
KEY| PART CODE DESCRIPTION  {ary
TFI5 | 1FE7 | TRIG G| P |F| PEMARKS
126 | 1614-508-200-00 | FILTER(SUCTIOR) ASSY ' 4E
127 [V121-103~103-50 | 0-RING L '
128 | 1614-508-260-00 | FILTER(SUCTION) ASSY V 250 A I B
120 | 1614-508-262-00 | FILTER (LH) ' U A A FIG. 164
ASSY g ' P
¥ 13
i i
-1999 ....... 3
\\"‘ J
\ ......... [
48
(7X8X9)
{I) KEY shows the location of parts diagramed in the illustration,
@) Parts numbers begin with ~V = and ~W = are standard parts of the market.
@ "LH and RH ~ on the parts name are described against the moving direction

of the machine or are described on the condition how to install parts on the

machines,




@ QTY shows the number of parts to be used for one unit of machine.
"M ~ is indicated for parts supplied by a meter long.
T ¢ 7 is indicated for parts supplied by liter.
AR 7 is indicated for parts need to be adjusted or régula‘ﬁed.
& The following symbol classifies parts to be used for machines.
"% means standard parts.
T~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace originally
equipped parts.
® Serial number : upper row shows the serial number for the first product and
lower row for the last product.
Example : Serial no. 1 through to serial no. 1899,
¢ ITC : Interchangeability
"1 OLD < NEW
New parts can be used in place of the old parts.
"2 -0LD — NEW
Old parts can be used in place of the new parts.
"3 +0LD =< NEW
Cld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please sce the color list shown in the nexi page.
@ GRP: Parts shown in this column can be replaced by SET parts.
Exsample : Parts marked @ can be replaced by parts marked @, and © for
©, so the rest follow in the same alphabetical order.
Remarks
#* Other maker's part code number is shown in this column,
* When Fig, No, is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

3. Color:

The following colors are used for color parts.




COLOR COLOR SPRAY TYPE PAINTS PAINTS

CODE CODE NUMBER| 4K DRUM . 16K DRUM
4G CRYSTAL BLUE | 1300-957-001-10 | 1300-957-003-00 | 1300-957-004-00
6 G SUMMER WHITE | 1300-958-001-10 | 1300-958-003-00 | 1300-958-004-00
TF MIRROR BLACK | 1300-954-001-10 | 1300-954-003-00 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as color

parts.

4. Serial_Numbers :
1) For engines serial number is stamped on CYLINDER BODY ASSY.
Please see Fig, No, 1 —14,15.
' 2) Tor chassies serial number is shown on the LABEL.

Please see

TU324F
MHUE22C

"MODEL.
TYPE

1) Parts numbers listed in the parts catalogue are all registered in “ISEKI on-line
computer”.

2) When you order parts, please fﬂake sure of correct numbers,

3) When substitute parts is available, the part number ordered will be automatically
turned to a new part number.

4) Please be sure to use “ISEKI GENUINE PARTS".

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.




P. 1 kxx  STRUCTURE TABLE OF MODEL  xx

444
40000 000
HCCCC| EEE
EEEE| 245
2455 000

mme O
I
Ll
.
P
-

1 e GO N e
o
>
Pad
¥
»
>
¥




P. | xk%  STRUCTURE TABLE OF MODEL _ xx

Ml S
of S
D| MEEEE
E| 42455
L{ 00000
T
F
|
G
20 KKK
21 KKK
292 KKKK
P, 1 %%  STRUCTURE TABLE OF MODEL  *xx
M S
0| B
D| CEEEE
E| 22455
L{ 50000
¢ T
F
l
G
23 KKK
24 HKHK
25 KKK
26 KKK




CONTENTS

SL14H
ENGINE (FC420V-CBO0O0)
(FC420V-FBO0OO)

CYLINDER CRANKCASE rve ottt Fig.
PISTON CRANKSH AR T« rrerrerermrrear ettt aattiarit st as e tas Fig.
VALVIEE CAMSIIAT T ««cvveererersnruntartanttatt ittt ittt in it rereeneriaeeaniensesres Fig.
LUBRICATION EQUIPMENT e trrererrererrrmernnmtnnieiintiinniniisnsiianiiaaine s Fig.
COOLING EQUIPMENT ..................................................................................... Fig.
ELECTRIC EQUIPMENT «+evvevreerrorians e e e Fig,
CONTROL EQUIPMIENT - ++eveererererrereentartariaiamtinaniarinienion, RLTIEITI TIPS TP DIIPRRRLS Fig.
CARBURTETIOR vt rrarurertmtimtitnttatietiminiomisintniesannniitttseiiatisretneren FFig.
ATR TFILTER MU LR o+ v rtrrtettastisiettiatiatiisiiiitiatimeamentontsartreraereraraensinn Fig
FUEL TANK FUIRL VALV -t rrrrertttrititiimiitimisiaiiiiiaatiientnenimaerariarreniaaenrens Fig.
GTAIRTIER 1+ #+ e rronetertnenmtaeteunmu ittt et ieras e nms s ha st gt s e bbbt e b be s ne s e s e st nenaenerenesans Fig.
YN S0l DT RN T T LT L LT LT r T U D PP PPRTPPP Fig

W00~ @ W AR WO DN e

= e = =
[ )




CONTENTS

CHASS IS

SL14H

SHROUD AND TFUEL TANK  SYSTEM +trrsesetsmtsmiurmitiitsinimiinncaisnionns Fig, 1
BATTERY SYSTEM:rvreeteseereeseestasraoriusiisisisiniias st a it st Fig. 2
THROTTLE SYSTIEM-+sreeseereererrrsrmsensnssimnoninisisiniesssimansnnnnenenses Figo 3
BELT (DRIVING) AND HST SYSTEM «+eevrrrserermroersorneretiiinnmiis e Pig. 4
PEDAL (FIST) SYSTEM «errertetseererstrsusimsimiitisstsass st Fig. §
CASE (TRANSMISSION) SYSGTEM «+verreesserusrrinemammsisinmtariiiinorisiines s Fig. 6
BRAKE SYSTIIM reevresreereeseasnmmmnmtmerinaetesserseiinianiiset st sttt bbbt Fig. 17
TIRE (REAR) SYSTEM «retstertertstsraetmsimtnmitsinintntatetonsiisiin st Fig. 8
CHASSIS SYSTIIV «++vveereresrsessrersssianstnmeenmntanus st sabssas e s st Fig. 9
AXLE (FRONT) SYSTIEM s+ereescsrerteresentesiontriorisiamismiinii ittt Pig. 10
GTEERING SYSTEM «rreerrersteeseesreretmmtaasinrieriaisis s siss st Fig. 11
TIRE (FRONT) SYSTIIM :rereerserreressssontimimmioris st Fig, 12
DT, SYSTEM :rvrvreerretrrsessesesmmnastenste sttt r et b aa e Fig, 13
LINK SYSTIEN -+ +vveveesreesnsensansrnsneruestesiimiiitasiirtas sty e ses s ey ss et Fig, 14
HOOD AND PANEL SYSTEM: rterteererrortmermimtatiinittoniasinineisansaisrti s Fig. 15
FENDER AND SEAT SYSTEM +rereterseereeseereraretsmmimtianmiissiasinteissius i Fig. 16
ELECTRICAL SYSTIEIM +eerreresretrrterissaassennenmtintsarenissiassantssissisitiatasaranscennees Pig, 17
OTRNANMEINT ++evveerteeetsemuninsrinsaes e aes s ee b b Lo e oS a LT s bbbt Fig. 18
SN 0y LT O P PR ETIRTEY Fig. 19
SSM40

DRIVING SYSTRIM +verrvreesrreristanesstsmnrmeminttnncenrasisstss it snieisiass et Fig. 20
DECK AND COVER SYSTENM +errerreerertersteriisisianiimimieiimiaisiinsiitissestenaens Pig. 21
TLARTL, +++erereeessestinseantrasseseasssasesearsenase et e b b oL L e Fig., 22
SBC2b0O

FAN AND COVER SYSTEM vrreerrresersessommnmnmanitsaniren i iinitessinsneiasnias Fig, 23
PANEL AND FRAME SYSTIEM «resreeeseernreeriomaesnoionnimisniiiiniemiiii Fig, 24
COVER AND PIPE SYSTE M-+t eerrrrerserersetmterietsicemiimtiniimmmiitiiiimisniios s Pig, 25
TLARIL +++eeterrerreeesannnesetssiausesniissseeiniresiastesesaanresihsree bt s s a s s b e st e s s e e e Pig. 26




ENGINE
FC420V-CB00
FC420V-FBOO




KBGZ-0010

FIG.

1

CYLINDER CRANKCASE

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

FC420Y
£800

FE4207
FBOO

o0

Tam

REMARKS

5110 - 042 — 086 — XX

18110 086 - 011 ~ XX
5110086 - 016 — XX |
5110 - 086 ~ 026 — XX |
1’5110 - 092 - 433 - XX |

GASKET — HEAD

HEAD — COMP - CYLINDER

HEAD — COMP ~ CYLINDER
GASKET — ROCKER CASE

HEAD — COMP — CYLINDER

%

110042096
110086011

1 110086016

110086026
110092433

5110-092 - 947 - XX

15110 =222 - 055 - XX
718110222070 - XX |
15131 - 692 - 436 - XX |
15132 - 702 - 055 ~ XX

GASKET — CRANKCASE

CASE — ROCKER

CASE — ROCKER

110092847 )

1 132702085

5161 - 262 - 113 — XX

5480 -

5490 — 022 — 107 ~ XX |

VALVE

GUIDE — VALY EX

GUIDE — VALYE

5490 — 156 - 028 — XX
5490 — 156 - 174 _ XX

COVER — CRANKCASE
COVER ~ CRANKCASE

| -119615
11961¢-

1612682113
490022078
490022107

490156028
490156174

5491 — 206 - 019 — XX

CRANKCASE — COMP

5491 - 206 - 061 — XX
5491 - 206 —~ 106 ~ XX

5920 - 022 - 273 — XX

| 5920 - 022 - 310 - xx

CRANKCASE — COMP
CRANKCASE — COMP

BOLT

BOLT

1-
119616-

CLI9BLS )

491206366Awwmmmmm-

491206019
491206061

-é200222737hmmmmmmmm

92002231b-mmm”“””m

5920 — 042 — 083 - XX

162 - 166 — XX

| 5920 -~ 222 - 206 - Xx |

STUD — B8X14
STUD

SCREW
NUT

WASHER — 10X20X2

920042083

| 920042004

920092308
920152166
920222206




10

FIG. 1 CYLINDER CRANKCASE

Xi02-cei0

TYPE OF MODEL

KEY PART CODE DESCRIPTION OTY ["reazov | redov
CBOO FBOD

23 | 5920 — 431 - 263 - XX | PIN a * * 920431263

REMARKS

O-—
[mlele]
T

24| 5920 ~ 431 - 266 - XX | P o 0191200

2 | 5920 - 492 - 096 - XX | SEAL OL 1. ¥ 920492096

%6 | 5920 - 492 - 097 ~ XX | seaL - oL T * 920492097

27 | 5920 - 492 ~ 104 — XX | SEAL-OIL 1| ; 920492104
28 | 5920 — 492 - 227 ~ XX | SEAL- 0L 1 ’ 920492227

432 - 005 — XX | COLLAR it 921432005

BO6 — 14X — XX | BOLT-FLANGED | L o 130B0B14

5130

31 | 5130~ TOB - 45X — XX | BOLT - FLANGED o * ¢ 130T0845

e s o e e
33 | 5171 — GOB - 20X — XX | BOLT - STUD 2 : 17160820

i T o o o o l7ico8z0 .

35 | 5490 - 022 - 097 - XX | GUDEVALVE N | a1 ok 400022007

)| : 601A6307

3 | 5020 - 360 — 28X ~ XX | RINGSNAP 7, I 92036023




K5d2-00z0

FIG. 2

5]—=

41—

2:12

&, 5

11

PISTON CRANKSHAFT

23——@35?/E§§§j
120 %
%@ 27
l‘lllliliilegjfi_zs
®—149
—28

._a

1-10- £;j§§>
—s5)

5.7-8

247

18-19

N—S

@:ﬁg

25—

13

@—25 Y

©®—3§
©—30,31~48

17

©-—130, 3148

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

e
Feazov | Fedzav |1 | ©
CBOO o0 [C| L

REMARKS

erian

5130 022 070 - XX

5130 - 022 - 078 — XX

5130 - 086 -~ 001 — XX | RI

5130 0124*092 XX
5130 012—‘130 XX

PISTON - ENGINE

PISTON - ENGINE

PIN PISTON

PIN PISTON

RING SET PISTON

130012092
130012130
1130022070
................. L
130086001

5130 088 OOZ—-XX

5130 256 020 XX

5130 - 086 — 053 — XX

W5130 086 003 xxm"

5130 - 292 — 078 — XX | PIS

RING SET PISTON

RING SET PISTONL

FIING SET PISTONL

RiNG SET PISTONL

PISTON ENGINEL 025

130086063

130086002

S ST TV 30092078

5130 - 282 - 079 — XX

282 - 106 - XX

5130 426 008 - XX

5921-—412'~1124*XX

5130 — 426 - 010 - xxm"

PISTDN - ENGINEL 050

WEIGHT

WEIGHT

BEAFIING PLANE

PISTON - ENGINEL 0 50

i 130292079

o | 130292106
i 130426008
130426010

."921412112"mmmmmmmmm

5132 516 019 XX

5132 516 020 XX
59214*502—-193 XX

ROD — ASSY CONNECTING

ROD ASSY CONNECTING

5131 - 072 - 088 - XX SHAFT

'”5131v—072~—232 xx

131072088
I31072232
132516019

ééiébé$éémmmwmmwmm

5182v~516 039 ~ XX

5132 5 XX

'"5461~‘022 6?¥m'xx '

54617~026 007 XX

5921 - 412 — 108 — XX | BE

ROD — ASSY — CONNECTING
ROD — ASSY — CONNECTING

ROD

ROD
PLAN E

BEARING

132516039

o 132516041

| e T e
461028007
S




12

kse2-6620

FIG. 2

51—°

2 H

Q

1-10- £;§$>
)

5.7-8

25—@

18:19
50---cu

@%—% Y

@—:é‘%
O—-~30931 ~48

i J@”r

|‘III'IIIg§2_23

L5

PISTON CRANKSHAFT

\ 22‘%@
%@J

@&@—49
&@—28
©—30,31~48

29——»

16

P—53

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FCA20V | FE420¢
CBO0C FBOD

O-—
roo
avios)

REMARKS

549%4*1924*134 XX

5491-—192-—179 XX

5590 562—7101—AXXM“

5920'~15147193 XX
5920 252——210 XX

CRANKSHAFT ASSY

CRANKSHAFT ASSY

GEAR HELICAL

SHIM,1.18

481182134

Tag1192179

590562101
920151]93

920252230

5920 252~A21¥—-XX

5920 25247212 XX

'W5920 252 213 xxm"

5920 252 214 XX

1 5920 - 252 — 215 - XX

SHIMT— ] 2]5
SHIMT—- ] 25

SI-IIM,T = 1.285

SHIM,T = 1.355

9202522]1
9202522]2

920252213

,“920252214.mmmmmmmmm

920252215

5920—7252~‘236—-XX

5920 ~ 252 - 217 - XX | SH
5920 - 262 - 218 - XX | W
5920 - 252 - 219 - XX | s
5920 - 252 — 220 — XX | SH

SHIMT— 1 39

SHIM T = ] 425

SH!MT~ I 46

SHIM T= 1 495

SHIMT— l 53

920252216
920252217
920252218
920252219
920252220

5920 252-221—7XX

5920 252 222 - XX

5920 252 223 ~ XX | s
5920 - 252 — 224 - XX

5920 252 225 XX

SHIMT s l 565

SHIMT = 1 60

SHIM T = l 635

SHIMTﬁ 1 67

SHIM T = ] 705

920252221
920252222
920262223

.nééééééééémwmmwwmmm

5920 - 252 ~ 226 - XX
- 1
5920 — 252 - 228 — XX | SH.
'm5920——262—-156 _ XX | 8o
5920 — 262 - 160 = XX | P

252 227 XX

SHIM.T = 1.74

SHIM, T = ] TTS

SHIM T
SPACER

SPACER

181

920252226
920252227
920252228

920262156

| 920262180




13

FIG. 2 PISTON CRANKSHAFT

29—»

o l 15 ]
13— /51 16
14
'
7

bl—eo 5
2 e x +<=53

@ 6‘{3—52 ©—19

N—®

18-19 o4

1

@©—49

@B—28
©—30,31~48

17

. 25§ :] 0 /Téj;

3:"5 D 26

;@ o 53
b

B0
1041
® g [
5.7-8

28
©—30,31~48

X502-0020

KEY PART CODE DESCRIPTION

TYPE OF MODEL

O-—
—o0
]

REMARKS

Q1Y ["Foazov [ Fr4zov
B0 | FBOD

51 | 5820 -~ 332 ~ 080 — XX | RING - SNAP

53 | 5920 - 382 - 094 — XX | KEY

52 | 5920 - 360 - 08X — XX | RNG ~SvaP |

v 920332080




14

K592-003¢

2
4

10

FIG. 3

N

[a)

VALVE CAMSHAFT

KEY

PART CODE

DESCRIPTION

TYPE OF

MODEL

FCA20v
CROD

FCA20V
FROD

o—-—

o0

onIm

REMARKS

5120 042 085 XX

5120 - 052 - 088 - XX

51104‘122~‘189 XX

CAPVALYE
VALVE — INTAKE

YALVE — EXHAUST

119618~

310]22189
120042085

120052070

_“120052086“mmmmmmmmm

5120 - 092 - 060 - XX

5120 092 068 XX

RETAINER — VALVE
RETAINER VALVE

5120 — 112 - 052 ~ XX

5120 — 162 — 055 — xxm“

COLLET

ARM ~ ROCKER
ARM ~ ROCKER

120092088
120092060
120112052

120162054mmmmmmmmm"

120162055

5120 - 202 - 068 — XX

SHAFT — ROCKER

5

TAPPET

5
5160 - 072 - 052 - XX

‘..5491 - 182 - 077 XX.....

SEAT SPRING

CAMSHAFT — COMP

s
-119615

120262058

491182077

5491 - 182 - 099 — XX

| 5920 - 432 - 113 - xx

CAMSHAFT = COMP

CAMSHAFT - COMP
DECOMPRESSOR

5211 7182 083 XX

PIN

DECOMPRESSOR

119616-

491182099
491182132

211182077
211182083

920432113

5920 812 083 - XX

5

5920 - 092 ~ 182 ~ XX

SPRING

s021 ~aaz 323 xx |sne |

1920092182

920812033




XG02-0e50

FIG. 3

10

2
7

10

—_

&

a0 ]

13a
13.14

~N—

N

by
T

o OreP—

o

VALVE CAMSHAFT

b
!

19

6
@§§® 12

22 A
19 22 23

A

15

12

3
e

19 22A

KEY

FART CODE

TYPE OF MODEL

DESCRIPTION

FCA20V | FC420¥
CB0D F800

o-—

~Oo0

REMARKS

21

5820 - 152 - 139 - XX

5G20 -~ 4927054 XX

‘M5920 492——223 xxm"

NUT
SEAL OIL
SEAL OIL

SEAL OIL

¥

920152139
020492100
O
920492223




16

X502-0040

FIG. 4

LUBRICATION EQUIPMENT

KEY

FART CODE

DESCRIPTION

TYPE OF MODEL

FCA20V | FC420V
oo FB00

vIH

REMARKS

5110""092-—175-—XX

™

5110 092 346 XX

5160 822 059 XX

5131——692 360 xxmm
5132——702 054 xx

GASKET

GASKET OIL GAUGE

PLATE

F‘LATE

PUMP ASSY O

110092175

110092346
131692860

132702054
160822059

5161—7422 053 XX

5181**542 052 xx"“

5310 646 0014*XX

5920 662 211-—xxmm

5490 652 071-XX

COVER PUMP
ROTOH PUMF’

PIPE COMP

PLUG

FILTER OIL

16 422053

181542052

7““310646001"mmmmmwmmm

490652071

5490 652-—069 KX
5490 652 07

5520 052——105 XX

5580 - 562 — 090 — XX

5520 052 070 xxm”

FILTER — OIL

GAUGE

GEAH HERICAL

GAUGE

| 2119615

]..

119616~ %

-119615 |

490652069

490662073

520052070
520052105

580562090

5530 -~ 712-—070 XX

5590 - 712 - 114 — XX

5592 312 -062 - XX

5920 372-—199 xxm
5920 ~ 372 - 200 — XX

JOINT

FILLER

CLAMP

JOINT

CLAMP

590712070

590712114mmmmmemm
592312062nmemmmmNm
920872 ] 99
QEOSTZZOOWWMWMWMNMH

5920 - 552 073 XX

—-XX

XX | S
5922 - 002 — 035 - XX

'm5920 662 092 xx

PLUG DRAIN

F’{.UG
SPRING

WASHER

920552073

920662092
920662207
920812305

922002035




K502-0040

FIG. 4

LUBRICATION EQUIPMENT

17

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

OTY [Fedzov

CBOO

FC4Z0V
FBOD

o—=—
—CoO

prieila)

REMARKS

5130 - BO6 ~ 10X — XX

15130 - BOB ~ 14X - XX
5130 - BO8 ~ 30X — XX
5130 — BOS — 40X — XX

5220 — BOG — 08X - XX

BOLT — FLANGED

BOLT — FLANGED

BOLT — FLANGED
BOLT — FLANGED
SCREW — PAN — CROS

1 13080614

13080610
{éaébééémmmmmmmmmm”
13080840

220B0608

5600 — A10 — 00X — XX

-"gé%btfﬁgalﬁgki:Xxm

BALL — STEEL

| 8670 - D20 - 16X - XX

600A1000

670D2011
67002016




18

K502-005C

FIG. 5

20—%

20

COOLING EQUIPMENT

2

—&
ggggg%WJS
8
19

KEY

PART CODE

DESCRIPTION

oty

TYPE OF MODEL

FCA20V | FC420V
CBOO FBOO

O——

REMARKS

[ R

5110 442 084 XX
5140-—242-—294 9H
5140 372-—104 QH

BRACKET

SCREEN

490 ~ 892-—232"“9H

5490 - 892 — 233 - OH | s+

SHHOUD ENGINE

SHROUD ENGINE

%

110442084

1402422949H

‘“1403721049Hmmmmmmm“

4908922329H

““4908922339Hmmmmme"

5490 - 892 - 330 ~ gH

SHF\‘OUD ENGINE

5580 — 202 079 9H

5590 — 412 — 087 — XX

5590 — 662 — 431 — 9H

HOUSING — FAN

SHROUD ENGINE
GUAF\‘D

4908923309H
4908923929H
5502020799H

1500412087

5906624316H

5590 - 662 - 564 - 9H

5920 - 252 - 003 XX

5921——432~4179 xxm”
5921 - 432 — 182 — XX
5130 — BOB - 10X - XX

HAUSING FAN

SHIMT~ ] 20

COLLAR

BOLT FLANGED

COLLAH 5 2X7 8)(5

5906625649H
920252003

1921432179
921432182

13080610

5130 BO84*20X XX

5130 606'*12X XX

BOLT FLANGED

SCREW PAN - WP CROS

SCREW PAN WP CROS

BOLT FLANGED

130B0820

13060812
13060614

22480616




FIG. 6

ELECTRIC

EQUIPMENT

K502-0CEG

19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FO420% | FL420V
800 FBOO

O——

T

REMARKS

5210 661-—020 XX

5211 7192 095 XX

IGNITER

5211 —192'*1014*XX

"Sm1—212~mm XX

5211 - 212 - 070 — XX | ¢o

IGNITER

IGN%TION

COIL

REGULATOR VOLTAGE

210661020
211192095

1211192101

211212008mmmmm~~mm~
211212070

5211-—212 086 XXm“

5211
5211
5211 -
5211 -

7302 060 XX

—692 004 - XX

—302 066 — XX | cA

2932 - 072 - XX | rL

COIL IGNITION

CAP SPARK PLUG

TERMINAL

CAP SPARK PLUG .

FLYWHEEL ASSY

211212086
2]1302080
211302066

2116892004

2]19526%éwmmmwmwmm

~ 932 — 126 ~ XX

FLYWHEEL - ASSY

—932-—154 XX

52B0 - 112~ 314 — XX

5260 - 112 - 331 — XX | wi

5260 ~ 112 — 104 — xxm”

FLYWHEEL ASSY

WIRE - LEAD

WIRE - LEAD

WIRE - LEAD L 260

1 119636~

211932126
211932154
260112104

e
260112331

5590 - 312 - 0868 - XX

SCREW

g2

5320 - 152 — 167 XX | N

5320 ~ 222 229 - XX

15920~ 372 - 063 - XX

COIL CHARGING

NUT

CLAMP

WASHER

590312086
920092308
920152167

4“920222229
920372063

5920 - 372vﬂ177 XX
5920 382-—094 XX
5920 592~‘012 XX

'W5920 702-—075 Zxx | P

5920 702——077 CXX

CLAMP

KEY

TUBE 5)(6)(55
PLUG SPARK RN1 IYC

PLUG SF'ARK BPRSES

920372177

920382094

920592012
920702075

920702077




20

FIG. 6 ELECTRIC EQUIPMENT

K302-GOED

TYPE OF MODEL

|
KEY PART CODE DESCRIPTION OTY [feazov Trodoov t T
choo  freo0 [ C

23 | 5820 - 712 - 098 - XX | GROMMET 1| * 920712099

REMARKS

Q0
TG

24 | 5920 - 712~ 112 - XX | GROMMET o ' 920712112

2% | 5921 - 902 - 167 — XX | TUBE | ‘ 921902167
921902167
130B0525

% | 5921 — 902 — 167 - XX | TUBE

27 | 5130 - 805 - 25X — XX | BOLT ~FLANGED
274| 5130 — BOS — 20X ~ XX | BOLT - FLANGED

28 | 5224 - BO4 — OBX — XX | SCREW - PAN-WP-cROS | 1| ' 22480408

-11961;
119616-1 % 13080520

28 | 5224 - BO6 — 20X - XX | SCREW - PAN - WP —CROS o ' 22480620




K502-C070

FIG. 7

27

/\o

16-17

CONTROL EQUIPMENT

21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FCAZ0V | FCA20V
CBOD FBOO

QO

T

REMARKS

5491 — 132 - 098 — XX

NUT

5920 - 372 - 020 - XX ‘
SPRING

5920 812 - 316 XX

CLAMP

PANEL COMP CONTROL
RACKET

¥ ¥

% ¥

491132098

110472028
920152120

020372020
920812316

5921—*442-—220 XX

59214*442~‘266 XX

5921-—442-281——xx”'
5921-502——182~Axx

5130 BO5 — OBX XX

SPRING

SPRING

SPRING
BOLT 5XI 8

BOLT FLANGED

92%442220
92}442286

| 921442281

921502182”””m"m'mmm
13080508

5214 BO4—-12X XX
5214 BO4A~20X X

SCREWY — PAN

mLINK CHOKE .
5161 - 692 - 130 - XX

LINK CHOKE

21480412
2140420
21480425
161692088

161692130”mwummmmmm

18t - 712 - 056 XX

m5161——712 079 xx "
5211——872 055 xx
5390 032 - 073 xx

539?—7292 031-—XX

LINK,GOVERNOR
LINK, GOVERNOR
ARM ASSY

ARM PIVOT
SF’RING GOVERNOR

161712056
ei7izore
211872085

e

1391292011

5420 362 060 AX

5491-—10? 067 xxm"

5920 022—-269 XX
5920 222

9 XXNN”

5920 — 222——089 XX

WASHER

SLEE\/E

GOVERNOR ASSY

BOLT

148906 |

R

¥

420362060

920022269

920222019

920222089




20

Ki02-007G

FIG. 7

27

1617

21—] Ty,
22—%

24- 29—

-

ot
33

28
M—Ek\
23@

CONTROL EQUIPMENT

KEY

PART CODE

DESCRIPTICN

TYPE OF MODEL

aTY ["Feazov

G800

F04207
FBOO

oo
*lo)

REMARKS

5921 — 432 — 006 - XX
5921 - 442 - 033 - — XX | sp
5922 — 002 - 029 - XX | Wr
5922 - 002 - 036 - XX | W

5922-—002 070 XX

COLLAR

SF‘RING
WASHER 6 JX] I 5)(2 0

WASH ER

WASH ER

2 ¥

92]432006
921442033

922002029 b
922002036

Te22002070

5311-—808 OOX XX
OOX XX
OOX XX

5180 BOB 35X XX

BOLT — UPSET ~ WS

NUT HEX

PIN SNAP

WASHER PLAIN

18080635

31180600




Ki02-0088

31a-31

FIG. 8

CARBURETOR

2yx2r—{

30a-30—e

23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FC420¥
CeO0

ECA20V
FBOD

o-—

TG

REMARKS

5131 - 832 - 252 — XX | PL

5150 032 - 090 XX
5160 032-164 XX

5110 - 092 769 XX

CAF{BURETOR ASSY

GASKET

PLATE

i N
. |-119615
119616~

150032090

110092024WWWWWWWW%
110092769

131832252”mmmmmmmmm

"5160-202-«122——xx

5160~‘142 - 010 — XX
5160 202 096 — XX

5211 - 882 - 004 - XX

5211 — 882 — 001-xxm"

SCREW F’ILOT AIR

CHAMBER FI_OAT

CHAMBER FLOAT
SOLENOiD CARBURETOR
SOLENOID CARBUHETOR

.].‘r”}

-119615%

119616 ¢
119615~

1. T R e

160142010

""160202096 ST

160202122"mmm”mm"m

| 211882001

211882004"mmmmmmmmm

5921——442-—174 XX
5160 252~‘137—-XX

5920 092 026 XX
5920 6504*78X XX

5160 30? 067 - XX

SCREW

WASHER

SPR
VAL

VALVE — FLOAT

920092025

160252137“mmmmmeWW
160302067

5160 - 312 - 066 XX_

5160 - 412 - 183 — XX

6160 362 - 058 xx""
5160 - 352 - 058 xx
5160 - 380 - 24X XX

FLOAT

JET AIR 18
JET AIR ] l

GASKET

SHAFT CARBURETOR

160312066

160352066

160362058

| 16038024

180412163

5160 - 412 - 163 — XX
5160 - 412 - 215 — XX | §
5161~262~151—xxm"
5491 - 212 - 106 ~ XX | NO
5491 — 212 — 152 = XX | NO

SHAFT CAHBURETOR

SHAFT CARBURETOR

VALVE CHOKE

NOZZLE MA!N 65A

NOZZLE MAIN GSA

1 -
119615~

-11961%

[.-119615 |

| neete-

160412163

160412215

161262151
491212106

1491212152




24

2
@3

5—38-38A

31A.31__.§ ;OA-QO”“ﬂ
16—=/Ma.01
Vo]

FIG. 8

14
ao:\\\\

12
27

T o N%

Ar30-—0

¥302-0086

1.1A

CARBURETOR

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FE420¥ | FC420¥
CBOC F800

mIE

REMARKS

5820 - 092 - 244 - XX

5491 - 232 - 005 — XX

HOLDER — MAIN JET

1_
CLI9BLe L
118616- *

o

491232058

920092080
920082081

| 920092244"""""“.

5920 ~ 272 - 003 - XX

5920 — 332 - 067 — XX
5920 - 432 ~ 006 — XX

5920 - 552 - 148~ XX |

COLLAR
COLLAR

RING — SNAP

920272003
920272025
920332067
920432006
920852148

--“59

5820 - 832 - 149 - XX

5

79 - XX
5920 - 812 — 009 ~ XX

JET - MAIN 97.5
JET = PILOT 60

SPRING

JET - MAIN 97.5

JET = PILOT 60

920642062
920642079
920812009

5920 - 932 - 002 - XX

5920 — 932 - 069 ~ XX
5921 — 432 - 142 - XX

5921 — 442 - 160 — XX

5O21 - 442 — 037 ~ XX |

COLLAR

SPRING

SEAL

SPRING

920932002

920932069

921432142
921442037
921442160

5821 - 5602 - 121 - XX

5921 — 502 - 218 — XX

5921 - 702 - 023 — XX

5921 - 902 - 0 X

5214 - BO4 — 14X - XX |

SCREW — PAN

l_
-1195145

1ig618- | ¢

O %

921502121

921502218
921702023

1921902011

214B0414




Ka6z-¢osn

29
o—3
5—38'3&’-\

31a-31—f 20820
162/ 21—]

FIG. 8

CARBURETOR

0A-30—e

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FC420v
G600

-

mielel

REMARKS

5110 - 092 ~ 944 — XX
5110 - 082 - 945 - XX |
e

e

- XX

5110 - 602 — 340 - XX |

GASKETINSULATOR

GASKET,INSULATOR

GASKET,CARBURETOR

GASKET,INTAKE PIPE

110092844

“11666§§éémmwmmmmmm"
1106802340

5110 - 802 - 341 - XX
5160 - 606 — 001 ~ XX

5160 - 736 — 001 - XX

5260 - 112 233 - XX |
520 — 372 - 012 — XX

PIPE — INTAKE

INSULATOR

CLAMP

GASKET,INTAKE PIPE

WIRE — LEAD

110602341
L¥ébéagébimmmmmwmm“m
"¥é6%éédé{wwmmmwmmw
,m“émm{qéééémmmmmm,,w
“gzoé%éa{émwmmmmwmm

5920 ~ 6592 — 228 - XX
592 90

5172 - GOB - 115 — XX

5410 — B0OB -~ 00X — XX

066 — XX |

5224 - BOG ~ 08X — XX

TUBE, 11.6X16X116

BOLT —~ STUD

SCREW — PAN — WP — CROS

W~ PLAIN ~ S

TUBE,11.6X16X116

| I-
Ol eness| |
1 119616~ H

920592226
921802068
172G08115

22480608
41080800

5702 — AQ4 - 100 — OX
5920 - 151 - 183 - XX

NU

TUBE — RUBBER

7024041000

920151193




26

k302-6690

FIG.

9

AIR FILTER MUFFLER

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FC420V | FOA20¥
(BOD FBOO

[ T

A6

REMARKS

5110 - 0982 - 505 - XX
BE110-082 — 943 - XX

5110 — 102 — 421 — XX

5110~ 112 - 227 - XX

5110102 — 327 - XX |

GASKET ,MUFFLER

FILTER — ASSY — AIR

CASE — AIR FILTER

GASKET,AIR FILTER

FILTER — ASSY — AIR

1100825056

110092943
110102327

110102421

110112227

5110 - 122 - 223 — XX

CAPAIR FILTER

5110 — 132 — 140 — XX

ELEMENT ~ AIR FHLTER

5110 -132-141 - X

5110 - 132 — 109 — XX |

ELEMENT -- AIR FILTER

E NT — A TER

ELEMENT — AIR FILTER

110122223
110132140

110132108

110132141

B490 - 702 - 647 - 9Y

MUFFLER — COMP

5110 -122 - 2571 - 9Y

5180 - 772 - 052 - XX

1 5920 — 092 - 166 ~ XX

CAP,SPARK ARRESTER

ARRESTER — SPARK

SCREW,5X8

BOLT

4907025479Y

1oizz22819Y
T
e S
920022274

5920 - 222 - 220 - XX

5317 - RO8 — 00X — XX

1 5461 - FO8 ~ 00X - XX

WASHER

NUT — HEX - SMALL

920222220




27

FIG. 10 FUEL TANK FUEL VALVE

19-20
#2r19-20

2l @24,
&—25 {Fé]
I\ [y

j 20 j 20 _@_—_1_1/8(

TYPE OF MODEL
KEY PART CODE DESCRIPTION OTY ["Feazov | roaoov
CBOO FBOO

| | 5490 ~ 402 - 066 ~ XX | PUMP - FUEL il ¢ 490402086

K502-01C¢

REMARKS

O——
oo
o

2 5110~ 092 - 763 XX | GASKETFUEL PUMP o ¥ ¢ 110092763

3| B110-092 - 764 — XX | GASKETFUEL PUMP i ' 110092764

........... ,,DIAPHRAGM ] ; ; 430282068 .

4
5 [5430 282 069 XX | bapraGm | * 430262069
6

7 920 092"~212 XX SCREW

5491 ~ 162 — 055 ~ XX | VALVE - ASSY 2l ! * 491162055
4

551 O 232 - 1 30 XX ”TAP ASSY D "I- e i 510232130

8
"9 [ B110-002 - 526 - XX | GAskeT ¢ * ; 110092526
0

5140 — 432 — 064 — XX | FILTERFUEL TAP T ¢ 140432064

1M | 5510 — 362 — 088 ~ XX | CUPFUEL TAP 11 ¥ 510362068
920092004
920551299

920552083
15 | 5921 — 442 - 043 - XX | SPRING 1 i 921442043
16 | 5491 ~ 052 — 096 — XX | BRACKET - TAP 1 * 491052096

I3 5920.ﬁ551472951;kkm

"??'m5920 225 - 53x XX WA&ER _ i 92022553

- 169 XXm TUBE 1 ¢ 920592169““
702 048 XX CLAMP

St s
20 | 5921 — 702 — 088 - XX | cLaMP 6 i 921702088
21 | 5130 ~ BOS — 0BX ~ XX | BOLT - FLANGED ad i 130B0O508

9 5130 - BOG — 16X %X | BOLT - FLANGED'WWWWWWWWWMW' 2| 130B0616

23 | 5130 - GOG-14X XXM“EOLT FLANGED ? * 13060614

24 | 5315~ B12 - 00X — XX | NUT- HEX — FINE | ; 31581200

25 [B410-B12 - 00X - XX | W-PLAN-5 | : 41081200




28

FIG. 10 FUEL TANK FUEL VALVE

\mod

21 @—24,

k562-0100

TYPE OF MODEL
KEY PART CODE DESCRIPTION QTY ["Feazov T Feaoov
ceoo L FRo0 [ C

2% | 5705 - AOB — 100 — OX | TUSE - BRAID al * * 1 705A061000

21| 5920 - 372 - 176 - XX | cLamp e20372176

REMARKS

.
—on
pries)




ka02-0HC

FIG. 11

STARTER

28

KEY

FPART CODE

DESCRIPTION

TYPE OF MODEL

FCA20V | FCAZ0V
CBOO FBOO

O-—

v erin

REMARKS

1

F X

52114*6324‘078 XX
13 12-—085 XX

5130 — 912--068 xx
5131m682—131—xx

5160 732-—098 XX

STARTER — ELECTRIC
HOLDER BRUSH

INSULATOR

LEVER SHIFT

¥ %
¥ ¥

211632073
130812085
130912088

1131882131

160732098

5161 — 462 ~ 077 — XX
5161 - 462 - 106 - xx | co
5210 - 392 - 059 - “xx | er
5210 - 402 - 052 — XX | sP
5210 - 802 - 054 — XX | AR

COVER ASSY

BRUSH

ARMATURE

COVER ASSY

SPRING BF(USH

161462077
161462106
230392059

210402052”mmmmmmmmm
2]0802054

h270 - 102 - 122 - XX

920 - 332 - 081 — XX N

5920 0224*2?747XX

SWITCH

BOLT

RING —~ SNAP

270102122

| 320852086
320852097
920332081

920022277

5920 - 162 — 148 - XX

5920-—152-n1474—xxW"
5920 — 222**218 xx
5317-—808 00X — XX

5461—7F08 OOX XX

WASH ER SPRING

NUT
WASHER
NUT HEX SMALL

920152148

920152147

”W920222218m”mmmmmmm"

31780800

461F0800

5130 - BO8 — 35X — XX

BOLT ~ FLANGED

130B0835




30

KiZ-0120

FIG. 12

LABEL

FC420v

=

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

FC420Y
800

3o

REMARKS

5660 302 307-—XX

5560 312—73]7 XX

5560 — 302 — 142 — XX
6560 312——316 xxww

5560 - 382 — 504 — XX | LA

LABEL

LABEL

LABEL MANUAL

LABEL MANUAL

LABEL BRAND

¥

1,
7139597 |
1_
| 139597 |
1_
 -139597
130593-

560302142
560302307
580312318

560382504

5560 402—‘286 XX

5560 — 402 - 288 ~ XX
5560 — 402 ~ 289 — XX

5560 402 285 XX

5560 — 402 — 287-xxm"
LABEL WARNING |

LABEI WARNING F

LABEL WARNING,E

LABEL WARNING GB

LABE L WARNING D

560402285
560402286
560402287
560402288

|'se0d402289

5560 - 402 - 290 — XX

LABEL — WARNING,NL

LABEL — WARNING,S

5560 — 402-—291'wXX LABEL — WARNII 7

560402290




K502-0130

FIG. 13

ACCESSORY

31

KEY

PART CODE

DESCRIPTION

aTyY

TYPE OF MODEL

FC420¥
(800

Fe4207
B0

O ——

REMARKS

5921 - 102 - 093 - XX

TOOL — WRENCH,19X21

921102093




CHASSIS




2502-101

FIG. 1

SHROUD AND

33

FUEL TANK SYSTEM

KEY

PART CODE

DESCRIPT

ION

TYPE OF MODEL

SL14H

O—-i-

prieuin)

REMARKS

V211 - 260 802 50

v211 - 360 - 802 oo "

2502 - 101 "210 - 30

"'2502 ~ 101 - 003 - oom "
4334 — 155 - 003 — 00

BOLT/S

BOLT (SP) MBX?D

SHROUD UPF‘ER
PLATE/IR/22X290

OOLLAR/6 5)( 10 5X8

COMP

1581 —740—116 00

2502-— 101 —220— 10

V21O 360 602 00

16581 - 740 - 116 - 00 | s¢

2502 - 101 - 230 - 00 | sT.

SCREW/ M6X20

COMP

SHROUD, LOWER
SCREW/ M6X20

BOLT/ MSXZO
STAY, SHROUD

COMP

‘1581 -740~ 116 00

V210 - 360 602 - 00

"‘2502 - 103 ~ 240 - 00 | cu
v211 - 360 - 802 oo
2602 - 105 — 001 — 10

SCREW/ M6X2D

BOLT/M6X20
GUIDE MUFFLER

TANK FUEL

COMF’
BOLT (SP) M8X20

V411—260 008 OO

VBOQ - 183 002 - 00

1593 - 612 220—10'”
2706 - 501 — 003 — 00

2502-105 003 OO

INSULATOR/OQXZOX(M

WASH ER PL/ M 8

PIN SPLIT/S ><20

CAP TANK

BREATHER TANK CAP

1593 612~280 00

"'2502 - 105 002 - 00______
3741 - 141 - 005 - 00

2708 501—004 00

JOB1 ~210-012-00

GASKET

GAUGE FUEL

HOSE/ 350

BAND HOSE ASSY/12

CLSMP WJRE/I 0-12




34

2502-165

FIG. 1

SHROUD AND FUEL TANK SYSTEM

KEY

PART CODE

DESCRIPTION

25

2502 -105-004-10

2502 - 105 - 006 - 00

CUP,FUEL
HOSE.”/600
GROMMET,”48X68X02




2502-112

(FTRONT)

FIG. 2

BATTERY

SYSTEM

35

KEY

PART CODE

DESCRIPTION

TYPE DF MODEL

O—i—

—on

e ran]

REMARKS

1593— 112 200 00

1427 821 ~002-10 |

BATFERY

CAP BATTERY

1593— 112—051 ﬁ30

2502 — 112 — 001 ~ 20 | BO

V301 -~ 260 - 006 - 00

BOLT BATTER

NUT/M 6

HOLDEH BA'I_I'ERY

15693 -112-003 - 20
1600—112—231—00
1593—112—222—00

160071127232—00“

vati —260 801 -60

CABLE EARTH

BOLT/ M06X32

BOLT/ M06X28

NUT/ MOS

BOLT SEMS (S) MBX 1 6

2502*1]2721()“10

1600—112ﬁ231 700

!600 12 - 232 - oo“

3652 261—202 OO

{'v401 — 160 - 008 -~ 00

CABLE, BATFERY

ASSY

BOLT/ M(}SX

NUT/MOB

LINK, FUSIBLE

WASHER,SP/M 8

V304 - 260 - 008 - 00

NUT/M 8




36

2562117

FIG. 3

THROTTLE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

o——

el

REMARKS

2502 - 117 - 200 ~ 20

V411 - 260 - 006 — 00

2502 -117-210- 30

2502 - 117 - 001 ~ 20

CABLEAXLE

WASHER ./ M6

LEVER,AXLE
SPRING,/HEO49

PIN,SPLIT,2.5X15
COMP

2502 -117-001 - 30

4106 - 105 - 303 - 00

V304 — 260 -~ 010 - 00

V411 - 260 - 010~ 00

1593 - 117 - 003 - 10 |

KNOB

WASHER,/M1G

SPRING HEC47

SPRING,DISK

1600 - 505 - 007 — 00

1426 - 621 - 038 - 00 |

LINING,~13X50X3
CLAMP,HARNESS




37

BELT (DRIVING) AND HST SYSTEM

602-201
KEY PART CODE DESCRIPTION ary 5|8 REMARKS
SL14N ¢l |p
1| 2502 - 201 ~ 003 ~ 20 | PULLEY,/V28120830 11
et 2502 T S
B e e e o o
AAAAA e s i i
e T e .
6 | V363 - 260 - 008 - 00 | NUT.LOCK,/M8 o
“Téﬂ ..........................................................................
8 | V704 - 140 - 012 ~ 00 | RNGSNAP,/12 C 11 oo
9 | 2502 - 201 - 200 - 00 ARM/TENSION/F ‘ | P
10 | 8650 — 203 _ 001 — 10 | BUSH20%23%20 | 1R I O I
11 | 2502 = 201 = 260 ~ 00 | BRACKET/TENSION |
260 1
iz | 3814 125 Z 001 - OO“-“PULLEYTENSION e g
- v704 ooz B 1 R
T e e e e o B
15 | V704 — 140 - 020 ~ 00 | RING.SNAP,/20
16 | 1325 - 401 - 009 " 00 | sPRINGMAN CLUTGH
_16A| 3640 - 703 - ooe ~ 00 | SPRINGMAIN CLUTCH
17 |'3737 - 341 007 - 00 | ROD
17| 3737 -233-006-00 |ROD
18 | V304 - 260 - 008 - 00 NUT/M 8
19 | V363 - 260 - "NUT,LOCK /M8
B PR E "PLATE/I/19X78 ' COMP e
el .\./.Aé..i..i..._ 5080166 ...BOLTSEMS e P L I O
222502 201 - 220 40 "ARM TENSlON/HST COMF‘] _Bi; ---------------------------------------------------------------------------




38

2502-201

BELT (DRIVING) AND HST SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SL14H

22A
V580

2602 201—220 50

VSOO - 163 002 - 50

40 - 604 - ~00 | P
WV58O 140 - 604 ~50 | P
v411 - 260 014 - oow
"PlN SPL|T/3 X25

ARM TENSION/HST COMP

PIN APRING/G x40 W
PIN, SPRiNG/S
WASHER PL/MI4

><40 W

648-

2502—532—002710
2502 201—0]4 00

“é502-201——o15 00
V705 - 140 035 - 00
V704 — 140 - 015 — 00

PULLEY, TENSION.”045

BEARING RB

RING SNAF‘/15 C

RING SNAP/35 C

2502 - 201 - 007 - 20
009 OO
3640 - 703 001 - 00

V304 260 008 - 00

12602 - 201 — 001 - 10 | Pt

ROD/ M08X295

SPRING MA N CLUTCH

NUT/M 8

SPHING MAIN CLUTCH

PULLEY/VEH 05

2502 - 201 - 005 = 10
3754 37
VZOO 360 60] - 60

OI] 00

V401~160 006 OO

2602 — 201 - 006 — 20 | BE

WASHER

BOLT

S.W

KEY/05X05)<24

BELT/VBOTQ

2502 - 20‘| - 006 30

2502 205 200 00

-MV211-ﬁ360 804 - oown
V211 - 360 - -811-00
2502 - 205 - 001 ~ 10

BELT./VB078.5
HST
BOLT SP/M8X40

FAN HST

ASSY

BOLT SP/MB)U 'IO




39

BELT (DRIVING) AND HST SYSTEM

2502-265

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SLi4H

REMARKS

V210 - 360 - 601 - 60
V580 - 140 - 302 - 00
2502 - 205 — 004 - 00
V211 - 360 - 801 - 60

LEVER,PUSH

BRACKET,BAR

BOLT (SP) /MGX16

BOLT.SEMS  (SP)

2502 - 205 - 005 ~ 00

INSULATOR,~20X35X01

................................................................




40

zeee-221

FIG. b

PEDAL (HST) SYSTEM

1t
T

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

O

~oon

REMARKS

1

INSNXEENE

2502 - 221 —210 20

V580 140 802 ~50 | P

mv590~« 131 —210 00

2502 - 221 — 220 - 20 | L

HUB TRINION COMP

WIRE/ l 2XIOO
LINK, NEWTRIL

V304 - 260 - 008 - 00

NUT/M 8

PIN, SPRING/G X25 W

COMP

1415 - 120 006 00

2502—221~001710
V304 260 010 00

2502 ~ 221003 - oom
V411 - 260 - 008 - 00

PLATE,ADJUST

SPRING, TENSION,/ 86

HUB/08X|2X15
WASHER PL/M 8

V500 - 163 - 001 —50

| 2502 - 221 — 250 ~10

"'"v411~260 008 oow

mvsoo 183 - 001 - 50

2502 - 221 - 200 - 00 | P

PIN SPLIT/3 X15
ROD/ M10X505
WASHER PL/ M 8

PIN SPLIT/3 Xl 5
ASSY

PEDAL HST

COMP

2502 221—236 00

2502 — 221 - 002 — 20 | PA

VB00 - 163 - 002 - 50

BUSH/1 8)(20)(] 5

PAD PEDAL

PIN SPL!T/S X25




2602-301

FIG. 6

4

CASE (TRANSMISSION) SYSTEM

KEY

PART CODE

jmlele]

REMARKS

o

2111 - 101 - 011 — 00

2502 - 301 - 003 - 20 |

V211 - 260 - 803 - 00 |

PLUG,OIL

SEAL,OIL/TC25408
TUBE,”140

BOLT,SEMS

V744 — 125 — 400 — 80

7955 - 201 - 026 - 00
V201 - 260 — 801 - 60

2502 - 301 - 002 - 30

V744 - 120 350 - 70 |

SEAL,O./TC20367

PLUG,DRAIN {1/4) 7

BOLT.”M 8X16

CASE, TRANSMISSON,~RH
SEAL,OIL/TC25408

V211 - 660 - 802 - 00

V720~ 101 ~ 800 - 8O

O ~RING/P 8

2502 - 302 ~ 002 -~ 20

V600 - 110~ 600 - 40 |

GEAR/12T

COLLAR,742X47X13

BEARING,RB.€004

BOLT /M8X20

VB00 - 110 - 600 - 50
V721 - 103 - 104 -50
2502 -303-210-10

V600 - 110 - 620 — 40

BEARING,RB,/6005

0 - RING,7G45

GEAR,SHAFT /9 — 43TCOMP

BEARING,RB, 620

2502 - 304 - 002 - 20

GEAR/ 15T

2502 - 304 - 003 - 20

2502 — 304 - 004 — 30

2502 ~ 304 - 005 ~ 20 |

1583 - 304 - 008 - 00

GEARA/1IT

GEAR/S1T
PIN,DIFF PINION

CASEDIFF

PIN (10X18) '




42

FIG. 6 CASE (TRANSMISSION) SYSTEM

| - o £
) % i jﬁ: i 9-1

2502-304

REMARKS

imelel
pes

|
KEY PART CODE DESCRIPTION aTy g

26 | V706 —~ 140 - 08B0 — 00 | RING,SNAP,S80 1

27 | VBOO - 110 — 620 - 60 | BEARING Re,/6206 2

28 | 2502 — 307 — 001 ~ 40 | SHAFT,WHEEL/LH i

29 | 2502 ~ 307 — 003 — 00 | COLLAR,"20X30X03 1

30 | 2502 — 307 — 004 — 00 | COLLAR/25X50%04
31 | 25602 - 307 — 210 — 00 | BEARING,BALL UNIT '
32 | v211 — 260 — 802 — 50 | BOLT~S

33 | 2502 - 307 ~ 002 — 40 | SHAFTWHEEL,/RH 1

34 | 2502 — 307 - 003 — 00 | COLLAR,20X30%03 :

3 | V60O ~ 110 ~ 620 - 50 | BEARINGRB, 6205




2502-316

FIG. 7

BRAKE SYSTEM

43

KEY PART CODE

DESCRIPTION

REMARKS

2502—310 240 - 10

ro i

310 520 20

mv211 7260 801—780M”

COVER,BRAKE come

280 012 00

V704 -140-012-00

WASHER /M12
RING SNAP/lz c

m132347220 012 00

1593 - 310 - 540 OO

SHOE BRAKE ASSY

SF‘RING BRAKE SHOE

m1593 310 054 - 20
2507 - 310 - 001 — 20

V363 - 260 - 008 - 00

ARM BRA KE

NUT,LOCK, /M8

PIN/15X4?

2502 - 310 - 002 ~ 20

211]*441—027

V411 - 260 - 008 - 00 | w

2130 - 601 - 006 - 20

SPRING, TENSION

R D/M08X555
WASHER PL/M 8

VBQO - 163 001 - 50

2502 310*200— %0

V411 -260-018-0Q0

“v304 260 - 008 oom"

2502 - 221 — 236 - 00 | B

NUT/M 8
HUB BRAKE

WASH ER/ M18

PiN, SPLIT/3 Xl 5

ASSY
BUSH/18X20X1 5

1518-—122——002 “00 | 1

3600 - 201*013 {)O

V5007163 003 00

PEDL B
LEVER PARKING

1415 - 120 — 006 - 00

PIN SPLIT/S >(30

COMP

SPRING, TENSION,/86




44

FIG. 8 TIRE (REAR) SYSTEM

Z502-3t1

TYPE OF MODEL
SL14H

REMARKS

o-—
o0
wD

KEY PART CODE DESCRIPTION aTy

1| 2502 -317 - 201 - 00 | TIRETURF/18 - 8.5

D
-

1386 - 241 - 002 - 00 | BULB
V411 ~ 260 - 014 - 00 | WASHERPL/M14

V327 — 262 - 214 — 00 | NUT/M14X15
VB00 - 1863 - 003 - 00

]

505~ 317 - 605 = 00 (;AP'WHEEL ;




2502-401

FIG. 9

SHASSIS SYSTEM

45

KEY

PART CODE

TYPE OF MODEL

SL14H

o0

REMARKS

2502 - 401 - 200 - 40

2502 - 401 — 200 - 50
2502 - 401 - 200 - 60

2502 — 401 - 200 - 70

2502 - 401 - 003 - 10

CHASSISHST
S
CHASSISHST 4
BUSH/1BX17%21

2502 - 401 - 002 - 20

V211 - 360 - 801 - 60 |

COVER,REAR
BOLT,SEMS  (SP)




46

562-402

FIG. 10

21

23

AXLE (FRONT) SYSTEM
RN
1-177

)
B-—32
@34

30 @\_33

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SLI4H

—Qo0

e rin]

REMARKS

2502 402 005 30

2502 402 005 40

0502 — 402 001*20777
3621—702 003 00

V328—262-112 OO

AXLE FRONT

AXLE FRONT

F'iN/22>('Nr

NUT/M12X1 25

WASHER F'U LLEY

VSOO—168 002 5C¢

V760 - 150 - ooo oow
V762 - 150 - ooo - 00

w201 - 361 - 006 00

V304 - 2680 — 010 ~ 00 | N

PIN SPLIT/S X25
NIPPLE GREASE

NIPF‘LE GREASE/B MGF
BOLT/MI 0)(60

NUT

2602 - 403 210 40

“-36597170 003 00

ARM,KNUCKLE ~LH COMP

25072 — 403 — 004 - 10

ARM,PIT MAN
WASHER/} IXSOXS

2502 - 403 006 00

V304 — 460 - 010 - 00 |

NUT/M10

2502 403—220 30

2502 403 007700

V704—¥40 020 00
1865 224 - 002~OO

1365 — 224 - 002 - 00

WASH ER
ARM KNUCKLE/RH COMP

WASHER

2502 - 403 - 001 - 20
| 2502 - 403 - 002 - ~20 |-
| 1593 - 403 - 001 -10 |-
2502 - 403 - - 005 - - 00 | m

V334 - 260 OlO - 00

ROD TIE

.JOINT BALL/LH

NUT/M]O

JOINT BALL/RH
NUT/LH M1{)X1 25




2502-403

S
11-17

B #—35
. 30 @ng

\

20 \i%-m

AXLE (FRONT) SYSTEM

47

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

o——

roO

REMARKS

V328 - 262 -110 - 00

NUT.~M10X1.25

V411 -280-010-00

V401 - 160 -010-00 |
VBE00 - 162 -~ 502 ~ 00

2502 - 403 - 003 - 20

WASHER,”M10

ROD,DRUG

WASHER,SP~M10
PIN,SPLIT.”2.5X20

1583 - 403 - 005 - 00

V335 - 260 - 012 - 00

V411 - 260 - 012 - 00

V401 - 160-012 - 00

V328 - 262 - 112-00 |

JOINT,BALL

NUT,/M12X1,25
NUT,/M12X1.25

WASHER ~M12

WASHER,SP/M12

V500 - 163 - 002 - 50

PIN,SPLIT”3 X25




48

FIG. 11

STEERING SYSTEM

2602-406

KEY PART CODE

DESCRIPTION

Ty

TYPE OF MODEL

SL14H

o——

o0

TIO

REMARKS

1 | 25602 - 406 - 200 — 20

V211 - 360 - 801 ~ 60

16564 - 512 - 001—00 "

COVER,LOWER
BUSH,”10X12X10
BOLT,SEMS (8P}

ASSY

5383 - 406 — 250 ~ 00

1593 ~ 406 - 005 - 10 |

BUSH,COLUMN

COLUMM,STEERING ASSY

2502 - 406 — 001 - 10
V363 — 260 - 008 - 00
"""""" 1593 — 406 - 006 — 00
V328 — 262 - 110 — 00

HUB,STEERING COLUMN
NUT,LCCK /M8

1593 - 406 - 240 - 10

WHEEL,STEERING ASSY
PAD,STEERING WHEEL
NUT,”M10X1.25

00

V411 - 260-010- 00

WASHER,”M10
PIN,SPLIT,/2.5X20

SHAFT,STEERING COMP

V328 - 262 ~-110~ 00

NUT/MI0XE.25
WASHER,/11X30X3

2502 - 407 - 200 — 20

V401 - 160 - 010 - 00

V500 ~ 182 - 502 - 00

PIN,SPLIT /2.5X20
GEAR, 25T

WASHER,SP./M10

V304 - 260 - 010 - 00

NUT




250Z-411

FIG. 12

TIRE (FRONT)

SYSTEM

49

KEY

PART CODE

DESCRIPTION

TYPE O

F MODEL

SL14H

TIO

REMARKS

2502 4]1 - 201 700

2502 4}1 - 210 00

2502—411 7210» 10”
V99 - 200 — 00

1386 — 241 - 002 - 00

TIRE, TURF/ 14 5
WHEEL/3 5><6
WHEEL/ 3 st

COMP
COMP

2 ¥
2 "

Bl 11 IO

V600—150 600 — 40

2502 ~ 411-—001-—oomv

3659~170 003 00

V328 - 262 - 110 - 00 | NU

BEAHING RB/BOOdSS

COLLAR/? 1 X25X46

WASHER/] 1)(30)(3

NUT/M1OX1 25

V500 - 162 - 502 — 50

PN, SPLIT/2 5)(25

2502 - 317 - 002 - 00

CAP,WHEEL




2602-532

FIG. 13

16-

15

P.T.O0. SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SL14H

O—=—

ol

REMARKS

2502 — 532 - 230 - 20

AHM PTO TENSION ASSY
ARM F‘TO TENS!ON ASSY

2502 - 532 001 - 10

14157125 021 700

BUSH/ISXI?XIS
SPRING TENSION/45

3656 — 565 — 006 — 00

SPRING,HEQ66

i-
-2394,
Thaa6-

V411 - 260 - 014 OO

WASHER,PL/M14

V500*163 002 50

2502 - 532 — 220 - 40

2602 - 532 - 002 = 10 | PU
V704 — 140 — 015 — 00

PIN SPLIT/3 X25
PULLEY TENSION/O45
RING SNAF‘/IS C

STOPPER BELT COMP

V273 - 360 - 802 -50
2502 - 532 - 200 - 20

BOLT,WING SP/M8X25

CABLE,PTO

\/411ﬁ260 008 00

V500 - 163 - 001 - 50

CABLE,PTO

WASHER PL/M 8
PIN SPLIT/S X15

1425 - 621 - 004 - 00

1593 332-052"-10
2502 533 230 OO

2502 - 533 -002-10

CLAMP HARNESS
SPRING/HEO] 4

E_EVER.PTO
KNOB

PLATE PTO LEVER

V201~260 804 - 50
60

BOLT.M 8X45




2602-563

FIG. 14

LINK SYSTEM

51

KEY

PART CODE

DESCRIPTION

TYPE QF MODEL

SL14H

[mleXe]
o]

REMARKS

2502 - 553 210 30

W2502-553 00
V411 — 260 - 0

2502 ~ 553 — 210 4omd

VE00 — 162 - 502 — 50 | PIN

LINK

LINK CoM

HER /MI2

COMP

R/IIXISXO?

PIN SPLIT/2 5)(25

2502 553 - 003—10

3750-—2427ﬁ008 oom"

V304 260 OI 2 00
V4OI
2502 — 553 - 002 — 10

160 012——oom"

PIN/MI2X43
NUT/M12

RGD/MOBX?SI

WASHEFI ROOT TENSION

WASHER SP/MI 2

V4II—260 0(}8 00

\/500 = 162 - 502 60

2502 ~ 553 004 00""

2710 - 206 - 025 — 00

Va1l — 260 — 008 - 00 | Wi

PIN SPLIT/2 5)(25

SPRING RETURN

WASH ER PL/M 8
PLATE U/79X22

WASH ER PL/M 8

V304 — 260 ~ 008 - Q0

0-40

802 - 5om"
2502 - 554 - 008 — 10

V211 - 580 — 802 ~ 50

NUT/ IVI 8
LEVER LIFT C

PLATE

BOLT SEMS/MSXZS ".’T

BOLT SEMS/M8X25 ?T

2502 554 003 ~ 10

2502—A554 004——1ow

2502—554 007 OO

2502 -

2502 - 554 — 005 — 20

PIN PUSH

GRIP LIFT

SPFIING/HC 7

PLATE L 32X
ROD/ MI 0)(246




52

FIG. 14 LINK SYSTEM

2502-554

TYPE OF MODEL

| C
KEY PART CODE DESCRIPTION OTY T|O
SL148 ciL

REMARKS

i)

256 | V411 - 260 - 012 — 00 | WASHER /M12 i

2
26V500 B 182 502 50'" WPIN SPLIT/25>(25 2:3

27\/304 250 010 007” NUT B
2

28 | 2502 — 554 — 006 — 20 | SPRING/HE100




2502-601

FIG. 15

53

HOOD AND PANEL SYSTEM

KEY

PART CODE

DESCRIPTION

ary

TYPE OF MODEL

a-

o0

R

REMARKS

RO —

,.,25

2502 - 601 - 210 - 40
601

2502 - 601 - 002 - 00

001 -20 |
V380 — 260 ~ 006 - 00
2502 — 601 — 006 ~ 00

HOOD

T
TRM/TXOBXSAO |
“seaLsisxisxao |

COMP

2502 - 601 -~ 003 - 00

2502 - 601
3610 - 631 — 002 — 00
V211 = 260 - 801 — 20

005 - 00

BOLT./M08X20

NUT /MO8

HANGER,SUPPORT
BOLT,SEMS (8} M8X32

26502 - 801 - 220 - 30

COMP

M~

V210 - 260 - 601 ~ 60

V211 - 260 ~ 801 — 60 |

2502 ~ 616 - 001 - 40

1414 - 606 - 002 - 00 |

BOLT,.SEMS  (S)

ARM,HOOD

BOLT,SEMS (5} M8X16

STEP

GROMMET ~12X18

1444 - 601 - 011 - 00
13560 - 201 - 015 - 00 |
2502 - 816 - 004 - 00 |
e

2502 - 616 ~ 002 - 20

WASHER  (9X24X1.8)

WASHER

COLLAR/08X12X10
BOLT M 8X25

MAT

1527 - 804 — 002 - Q0

250

001 - 00

[ V120 - 286 - 001 - 60
1581 - 740 - 116 - 00

1593 - 601 - 073 - 00

cLIP (B}

PANELINSTRUMENT
SCREW SEEMS,/MBX16

SCREW " M6X20

WASHER, 706X 1 6X01




FIG. 15

HOOD AND PANEL SYSTEM

5G2-621
TYPE OF MODEL| 1 | C |G

KEY PART CODE DESCRIPTION ary T|O|R REMARKS
SL14H clL|p

26 | 1427 — 821 - 012 ~ 00 | GROMMET 1




2562-808

FIG. 16

55

FENDER AND SEAT SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

o-—

roo

REMARKS

ro i

2502 -606-003-10
2502 - 608 — 002 - 00

1427 - 621 - 012 - 00

2502 - 606 - 001 - 00 |

FENDER

V3680 - 260 - 006 - 00

NUT /M6

GROMMET

REFLECTER

2502 - 606 -220-10
V363 - 260 - 008 - 00

1376 — 606 — 005 - 00

V304 - 2680 - 008 — 00

1593 - 611 - 014 - 00 |

HINGE~102

NUT,LOCK, /M8

SPRING /D = 6

NUT/M 8

WASHER,~9X32X2

V401 - 160 - 008 - 00

0502 — 811 - 21000 |

2502 - 611 - 210 - 10

1593 -611-011-20

WASHERSP/ M 8
SEAT

HOLDER,/SWITCH

HOLDER,“SWITCH

4]
1990
1991-

i
-1990

T e

15693 - 623 - 270 - 00

1593 - 623 - 270 - 10
s
1593 - 623 - 273 - 00

SWITCH,SEAT ASSY
SWITCH,SEAT

BOOT

NUT

V401 - 160 - 006 - 00

ASSY

SW

1,

-100000 ) e

[ 100601-

V301 - 260 — 006 - 00
2502 - 611 - 001 -00

NUTM 6

Va62 — 260 — 008 - 00




56

FIG. 17

a

(FRONT)

S

20
Lol

19

[ *s—18

ELECTRICAL SYSTEM

1593-6228

11~ 1—\ ’*I

E (ENGENE)

32

KEY

PART CODE

DESCRIPTION

o-—

Qo

periol

REMARKS

1593 - 622 - 250 - 00

]564 654 213 00

1593 622*270 OO
3831—270 003 00

1593 622ﬁ240 00

LAMP,HEAD ASSY
LEAD
BULB LAMP/1 2V2]W

COVER,SWITCH

1593 - 622—001—10
3737*172 010 OO

2502 - 623 - 200 - 30

LABEL,SWITCH

WASH ER/BX 1 4)(3
HARNESS MAIN

ASSY

2502 — 623 - 200 — 40

2500 623 220 OO

1575 623 010 00

HARNESS MAIN ASSY

FUSE/ 32V 1 OA
HELAY 4P

15683 - 623 - 530 - 00

RELAY 5P ASSY

2502 - 623 ~ 202 - 00

DIODE/1 BA

ASSY

1386 - 624 - 330 - 00 :

1386 — 624 — 292 - 00

| screw max
V401 - 160 - 004 - 00

SWITCH,STARTER SET

CAP

WASHER SP/M 4 o

1386 ~ 624 - 300 - 00

3746— 172 013 00

BANC, HARNESS

3768 — 172 - 008 — 00

CLAMP HARNES

CLAMPER.T LONG




FIG. 17

(FRONT)

ELECTRICAL SYSTEM

Pﬂ-z{)

57

2502-623

32

KEY

PART CODE

DESCRIPTION

aTy

TYPE QF MODEL

SL14H

REMARKS

%593 623 520 00
V}11 - 168 001 - 80
- 160 - 003 00

V401

SWITCH MERIT

1560 664 — 250 - 00

SWITCH, PUSH ”

SCREW/MSX 1 6
WASHER SF'/M 3

MR L —

1814 680 250 - 00

SWITCH, PUSH SET

V210 — 360 - 603 — 00 | B




58

2602-901

FIG. 18

ORNAMENT

%@\@L@ SR\
1 2

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

O -

REMARKS

2502 - 901 = 001 - 20

2502 - 901 - 002 = 30

2502 901 - 003 -

2502 - 901 ~003-00 |0

9502 — 901 — 004 — 10 | CF

ORNAMENT/LH
ORNAMENT/RH
ORNAM

OF{NAM

ORNAMENT/ F

2502 - 901“004 20

2502 901 - 006 - 107”"

OHNAMENT/ F

LABE L MODEL

1608 901—004 OO

2502 -~ 901 — 007 ~ 00 | L

ORNAMENT (HYDRAULIC)
LABEL LIFT LEVER

LABEL MODE L/SL] 4
ASSY

2500 - 901—008 00______

2500 901 - 027 - 00

1593 — 901 ~ 015 — 00"”'

2502 - 801 - 008 - 00

1636 — 901 - 015 — 00

LABEL NOZZLE/I 00

et
e TNy
LABEL /HST

| ABEL,/CAUTION,SROOP

8595 - 901 - 007 - 00

LABELCAUTION,/HOT




7502-9C5

1,1A,8.8A,15,15A,22,22A

KEY# 1~ 7,29
8~14,30
15~21,81
22~28,32

120 TYPE
E40 TYPE
E50 TYPE
E50T TYPE

FIG. 19

LABEL

1,1A,8,15,22
8A,1I5A,22A

10A

T0A

e

2.9,II6,23

3,10,17,24

—

B

4A,11A,18A,25A

6,13,20,27

5,12,19,26

(OPTION)

[

32
l

3&%637

Cé&

e

KEY

FART CODE

DESCRIPTION

TYPE 0

F MODEL

0
rf SLi4H

a-

ety
vIO

REMARKS

2502 - 905 - 001“-00

'2502—-905 001 - 10

2502-—905 002~‘00mm
2502 - 905 - 003 oo

LABEL OPERATION/D

LABEL, FUSE/D

LA BEL OPERATION/D

LABEL PARKlNG/D

i L
1 2000~

. -1899 |

4 ‘”2502 905 004 00 "LABEL BELT CAUTION/D"M R ] 7756 77777777
2502 - 905 ~ 006 — 00 i

m2502-—905 005 - 00 | LA
2502 905 - 021——00

2502 906 001 ﬁ10

1640 903 036 OO

LABEL BELT CAUTION/D

LABEL CAUTION D

LABEL PARKING/E

LABEL/D/FUEL/D
LABEL/D/BATTERY

2502 — 906 - 001 - 20

2502 906 002 OO

2502 906 003 20

2502 - 806 - 004 - 00 |
LABEL,BELT CAUTION/E

2502 — 906 — 006 ~ 00

LABEL,OPERATION/E

LABEL,BELT CAUTION,“E

e
B
B -

Lo 1m0

1 793~

2502 906 005 OO
2502 906 021-—00

m1840 904 016 - 00
25

00100 | L

LABEL, CAUTION/E

LABEL OPEHATION/F

2502 - 807 - 001 — 10 | LA

LABEL/D/FUEL/G
LABEL/ D/ BATTERY

LABEL OP[RATION/F

2502—7907-002-—00

| 2502 - 907 - 003 - a0
2502 - 907 - 004 - 00 | LA
12502~ 907 - 006 - 00 | LA
| 2502 - 907 - 005 - 00 | LA

LABEL,PARKING /F

LABEL FUSE/F
LABEL BELT CAUT DN/F

LABEL OPTION/E

LASEL BELT CAUTIDN/F

1 ¥
e
{
N om0
1 191-




60

E}%.tz;l ;:;.(Jj

2502-907

1,1A.8,8A,15, 15A 22,22A

KEY#1~ 7,29
8~14,30
15~21,31
22~28,32

E20 TYPE
E40 TYPE
E50 TYPE
ES0T TYPE

FIG. 19

LABEL

1,1A',EL,15,22
8A,15A,22A

2,9,16,23

10A
10A

3,10,17,24

4_,11,I18,

25

4A,11A,18A,25A

5,12,19,26

6a13120’27

(OPTION)

{

32
]

3&%637

€3

KEY

PART CODE

DESCRIPTION

—Qo0

Im

REMARKS

2502 - 807 - 021 - OO

1640 903 016 - 00

2502 - 910 001 - 10

LABEL/D/FUEL/F

LABEL/D/BATTERY

LABEL OPEHATION/I

LABEL OPERATION/I

23 “'2502 91 0 002 - OO"' mLABEL/PAHKING/I

24 | 2502 — 910 - 003 = 00 | LABEL/FUSE/I |
et 2502 910 e e T R K le ........................
25A 2502 9 i O 006 00 ‘“LABEI__ BELT CAUTlON/I ] """"" 791, """""""
o .,,2502 e 005 e e e
o s R S B

28 | 1640 — 905 — 016 ~ 00 | LABELCAUTION,/BATTRY il * )

T

2502 - 905 200 00

"’2502 906—200 00......

2502 907 - 200 - 00

9500 - 901 - 027 - 00 | LA

LABEL/SL/D

LABEL/SL/G
LABEL/SL/F o
LABEL/CE

SET

SET

SET

1598 901 —015 00

2502 - 901 ~ 00800 | LA
LABEL/D/FUEL/D

2502 905 021*00

2502 - 906 021 - 00...
2502 - 907 - 021 — 00

LA BE L/MENTENANSU

LABEL/HST

LABEL/D/FUEL/G

-LASEL/D/FUEL/F o

2500 - 930 - 001 - GO

WRENCH.~PLUG




5650-101

FIG. 20

DRIVING

SYSTEM

61

(T TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

-

o0

IO

REMARKS

8650 - 101 ~ 002 - Q0

8650—7201——001—107W

8650 = 2OI - 002~ OO

BELT/ VBOSS

BEARING RB

V704—I4O 020 o0

8650 - 101 - 001 — 10 | B¢

BELT/ VBOGS

PULLEY/VQBI 20

RING. SNAP/QO

8650 203 - 200 - IO
8650 203*200 20

ARM TENSION ASSY

8593 - 014 - 200— 10

1v704-140-017 - 00 | R

PULLEY/FT 85X22 COMP

RING SNAP/i? C

3737 - 341 - 006 - 00

13737 - 1
| v304 - 260 - - 008 - 00 | M
| 8650 - 204-—2107—10
V211 - 260 - 802 - 00 | B

341 - 007 00

ROD

GUIDE BELT

SPRING,CHAIN TENSION

NUT/M 8

BOLTSEMS (S) -

2130 — 407 - 003 - 00

8595 301 —OOI —80

8595 — 301 - 008 — oom"
8595~ 301 - 008 - 10

WASH ER CAM

BEARING RB

METAL

- 200000

260001~ ]

8595 301—004 30

V7085 - 140 - 040 - 00

V3o4d - 260 008 OO
V401~160 - 008 - - 00

8595 - 301 — bC0 - 5O

HUB.~18X22X20

RING, SNAP/40 C

NUT/ M 8

WASHER SP/ M 8
COMP

PU LL[Y/VBI 20

=2




62

8B5C-301

FIG. 20

DRIVING

SYSTEM

KEY

PART CODE

DESCRIPTION

ary

roo

REMARKS

8650 - 301 - 210 - 20

| 8595 — 305 — 011 - 00

PULLEY /VB120
BLADE 757X514

BLADE,”57X514
HUB,BLADE

SHIM, 1,2

COMP

T

8595 - 305 -012 - 00

| v304 — 460 - 014 - 00
V401 — 160 - 014 — 00

WASHER,”14X55X08

NUT M14

WASHER,SP/M14




86EC-401

FIG. 21

63

DECK AND COVER SYSTEM

2 (T TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SSM40

O

TG

REMARKS

8650 401 - 210 40

8650 40I —210 30

"5650 401-—250 od""
— 001 - 10

DECKMOWER,/40  COMP
DEKMOWER,/40 COMP"-------------...
DEKMOWER/AOIW S
PIN/I2X22

1427 — 317 - 003 - 00

CLIP, PIN

1_
-
o1~

8595 405 ~ 500 - 20

8650 402—220 00

8650 - 402-210-10 | 0
8650 - 402 - 210 - 20 | co
WV363——260 008 “ 00 | NU
"GUIDE DISCHARGE COMP

PIN STOPPER ASSY

COVER DISCHARGE COMP

b
| -200000

NUT LOCK/MB

COVER DISCHARGE COMP

200001~

37

00

8650 - 403 210 -
V363 — 260 - 008 ~ 00

V363 260 008 - 00

8650 - 403 - oo1-—10m”
10

NUT LOCK/ M8

SPRING CLUTCH RETURN

COVER PULLEY/LH

NUT LOCK/ M8

COVER PULLEY/RH COMP

V21I - 260 801 - 20

I427~130 260 OO

CAP,SHAFT (A) COMP

- 501 - 001 = 10 | WHEELG
505 - 051 - 00

8595 - 505 — 051-—10

PIN,/12X108

1427 317 003 OO

V363 - 260 - 008 oom“

8860 502 210 00

8595 505 051—20

8595 — 505 - 002 ~ 00 | Pi

CLIP P

PIN/I QXIOB

NUT LOCK/ M8
FORK WHEEL
PIN/ 08X44

COMP




64

§650-502

FIG. 21

DECK AND COVER SYSTEM

2 (1 TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

aTy

SSH4D

O-—

roo

TDG

REMARKS

8595 - 501 ~ 004 - 00

1560 - 285 ~ 006 - 20

1427 - 317 - 003 - 00
85985 -5B601 -005-10¢

CLIP,PIN

PIN/16X88

WHEEL /GAUGE “REAR
BUSH, /16X 24X21

PIN,16X94

V500 — 163 — 003 - 00

8595 - 501 -~ 00b - 20

PIN18X24

PIN,SPLIT”3 X30
NUT

N R




O+ Oreld

FIG. 22

4A7A10A,12A

LABEL

(KEY4,5 FOR E20 TYPE)
(KEY6~8 FOR E50 TYPE)
(KEY9~11 FOR E40 TYPE)

(KEY12~13 FOR EGOT TYPE)

65

4A
[ /A
10A

12A

8650-961
TYPE OF MODEL] | [C |G
KEY PART CODE DESCRIPTION oty T|0 |R REMARKS
SSM40 ciL|p
1 LABELMODEL ASSY | F
o “IKéEL}éAIJﬁé&)éEL% ..................................... e o
: 2566" o1 014 e I
4| 8595-901-003-00 | LameLpiscHARGE D L il ]
44| 8595 -~ 901 — 005 — 00 | LABEL.DISCHARGE p| 200001
5 | 8650 ~ 901 — 002 ~ 00 | LABELGAUGE WHEEL,D /.
e R e
ol éé'ééwéb'é ....... 665"356" “LABELDISCHARGE/F S e e B e
| 8595 - 901 - 005 00 | LABELOISCHARGE j| 100001~
8 | 8650 -902 - 001 - 00 | LaesLeavee wnee,, e | 1 | |
9 | 8595 - 903 - 001 ~ 00 | LABEL '
----]“{-)"-----8595 903 - 002 - OOMLABELW B 1T N A A
10A] 8595 - 901 - 005 - oo LABELDISCHARGE j| 100001
i 650 - 503~ 00] TS I WHEEL/E.____“_ e e o
T e o B e
124| 8595 - 901 ~ 005 — 00 | LABELDISCHARGE 7| 200001
13 L/WHEELGAUGE/!W”WWWW” ] R




66

5651-101

FIG.

23

FAN AND COVER SYSTEM

KEY

PART CODE

DESCRIPTION

aTy

TYPE OF MODEL

SBC250

O——

oo
THG

REMARKS

3761~ 212 - 004 - 00 | 3

8651 — 101 - 200G — 00

8651 — 101 ~200_ s

8651 - 10‘| —210_ ]0-..._

V210 - 360 -

ASSY
FAN

FAN,SHIRKO

P) /’MSXIS
WASHER UGLDER OOVER

Va1 1-
8651
8651

V304—280 014 00

V401 - 160 014 00

102 201 _ 00

1 02 202 007” -

NUT./M14
WASHERSP,/M14
CASE, FAN
NET,FAN

WASHERPL/M14

102 — 203 - 00

- B0 - 802 — 00

PLATEFAN

BOLT/M 6)(16

1373 - 121 - 001 00
8851
8651

1oz moosrﬁoo

1381 - 002 - 50

WASHER/9X22X2
SEAL/ZOXQOX‘,?U
HITCH, COLLECTOR 'C

BOLT/M10X25

3615 — 820 -~ 003 — 00

F’LUG

8651 - 103 — 210 — 00

BLADE,/G7X514 COMP




8651-202

FIG. 24

PANEL AND

FRAME SYSTEM

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL{ | | C
aTyY T|OQ
58C250 c|L

el o)

REMARKS

8851 - 202 -210-10

8651 - 202 - 201 - 00 |

8651 - 202 ~ 202 - 00

8651 - 202 — 001 - 00 |
V210 - 360 - 801 — 80

PANEL,CONECTOR COMP
e
GROMMETPANEL

BOLT (SP) /MBX16

V3681 - 260 - 006 — 00

8651 - 203 - 210 - 20 |
8651 - 203 - 220 — 00

8651 — 203 — 250 - 00

VE00 ~ 163 - 002 - 00 |

NUT
FRAME/B  COMP
PINSPLIT/3 X20

COMP

COMP

V411 -280-012 - 00

V500 - 163 - 002 - 00 |
V411 - 260 - 012 - 00

WASHER /M12

LEVER,FRAME COMP
SPRING
PIN,SPLIT~3  X20

WASHER /M12

8651 - 203 - 240 - 00

8651 ~ 204 ~ 220 - 00

3614 - 820 — 004 - 00 |
8651 — 204 — 201 - Q0

FRAME,BAG
BAG,COLLECTOR  COMP

COVER,CONECTOR COMP

SPRING,SHUTTER
FRAME

comMP

V580 — 140 - 402 - 00

PIN,SPRING 74 X20 W




68

BE51-30

FIG.

25

COVER AND PIPE SYSTEM

KEY

PART CODE

DESCRIPTION

aty

TYPE OF MODEL

SBCZ50

TG

REMARKS

86851 - 301 - 200 - 20

COVER,SHOOTER  ASSY

8651 - 301 — 200 ~ 30

8651 — 301 - 230 - 00
8651 301 - 202 - 00

8651 - 301 - 210 - 10 |

COVER,SHOOTER ~ ASSY

BAND,SHUTER ASSY

BOLT /M8X16

HOLDER,BAND COMP

1;
~204000

200401~

1261-

S e
et 11 O

V363 - 260 ~ 008 — 00
8651 -301 -211-10

8651 - 301 - 203 - 00 |

8651 - 302~ 210 - 10 |

HOLDER,BAND

PIPE,SHUTER

NUT,LOCK /M8

PLATE/IR/54X156
PIPE,SHOOTER ASSY
COmP

V363 - 260 ~ 008 ~ 00

V210 — 360 — 601 - 6

8661 - 301 — 202 - 00
8651 - 601 ~ 200 - 10 |

3615 - 820 ~ 240 - 10 |

BOLT,/M8X16

NUT,LOCK /M8
ASSY

SENSCR

BOLT (SP} ~MEX16

PLATE

V210 - 360 - 601 - 60

V361 - 260 ~ 006 - 00

|'8651 - 601 - 210 - 00 |

3656 - 271 - 290 - 10 |

NUT

BOLT (SP) /MBX16
HARNESS,SENSOR  ASSY

HORN ASSY -

V210 - 360 - 601 - 60

BOLT {SP) ~/MBX16




8651901

25~1A

FIG. 26

LABEL

3. WSCHE ek T L TR AT
U X BTLIT e,

[ A WARNING

TO AVDID PERSONAL [HNIY
L.0w A%0 wavd dfngy arliadisr
couer Thills blades abe Srratna,
2,500 1w e101aE HITAFY TheRTING
or AnLtalLUE <aLlschar badi.
T.0p0rate Lis st vild cenrleds
I U DTN TR I N

[ A ATTENTION |

LSk 13 it

Afls d'aviler tort sccldent

1.Hwurh1a puy b ctleclanr taze @
Laldysin tintar,

2ArHLH e avlar
e ey sz o

3.Feltes ferrnar Lo trndey
LLTLER (T LT

— 3
(E20 TYPE)

—4
(E40 TYPE)

— b

{E50 TYPE)

69

£\

O
%)

[ A WARNUNG |

DR YORE IDIMG YOH VERLETZUMEEN

1, SCHATWORAICKURCEN NICHT ) LAFDO0
MESSER AN,

1. W L-ceR ey HE CRRSTARSHCLED
STOR, MSTELLER,

2. MSTHINE WA KT ROLLSTIOMHE MR ELSEN,
EAASAFIHE T BETAIES N,

e,

——3A
(E20 TYPE)

[ 70 avoiD FeRsorAL maLRY

1.0 200 @pew ghuss collecler
cover skite blodes afe Letalag.

2.5tar Lhi sdning defeie tamariae

S oF INALLENE GELIRELRT baes.

J.0Prrats tha Mrer XNV Conrlaty
Colleciar compunniis 19 Flice.

vevs

[ A WARNING |

4A
iB
{E40 TYPE)

[ &\ ATTENZ | ONE

[ PER EVITARE FNCIDENTI

[N TR T R T T Y T L I T e

URTRTE NI LI
2. KHaatety 1) blare #iim 41 tiwnan
DU R T AR TP TN
R TP OO T T (DRI T T AT
(LIRS T

e 5
{E50T TYPE)

watral leaakly Moitall,
44w

N T oS

KEY

PART CODE

DESCRIPTICN

TYPE OF MODEL

SBC250

O —
tole!
oz

REMARKS

2500 - 9017014 -30 | 1

"78651 - 901 - 002 - 00"”"

8651 —901 —002— 10

8651 -~ 902 - 001 - 00 | ¢

LABEL MODEL
LABEL/DISCHARGE

LABEL WARING/D

ASSY

LABEL WORNING/D

LABEL WORNING/E

8651 —902 = 0()1 - 10

8851 - 902 - OOI - 20

8651 - 903 001 20 | L
8653 ~91o 001 ~oo

LABEL WORNING/E

LABEL WARNING/E

LABEL WARNING/F

LASEL WORNING/I




70

NUMERICAL INDEX ENGINE

PART CODE FIG. KEY PART CODE F16. KEY PART CODE F1G. KEY
5110-042-096-XX 11 5120-322-068-XX 310 5132-702-054-%XX 4 4
5110-086-011-XX 12 5130-012-092-XX 2 1 5132-702-055-XX 19
5110-086-016-XX 1 24| 5130-012-130-XX 2 2 5140-242-294-9H 5 2
5110-086-026-XX 1 3 5130-022-070-XX 2 3 5140-372-104-91 5 3
5110-092-024-XX g 2 5130-022-078-XX 2 A 5140-432-064-%X 10 10
5110-092-175-XX 4 1 5130-086-001-XX 2 5 5150-032-090-XX 8 1
5110-092-346-XX 4 2 5130-086-002-XX 2 7 5150-032-164-XX 8 1A
5110-092-433-XX 1 4 5130-086-003-XX 2 8 5160-072-052- XX 3 12
5110-092-505-XX 9 1 5130-086-053-XX 2 6 5160-142-010-XX 8 5
5110-092-526-XX 10 9 5130-256-020-XX 29 5160-202-096-XX 8§ 6
5110-092-763-XX 10 2 5130-292-078-XX 2 10 5160-202-122-XX 8 GA
5110-092-764-XX 10 3 5130-292-079-XX 2 il 5160-252-137-XX 8§ 11
5110-092-769-XX 8 3 5130-292-106-XX 2 12 5160-302-067-XX 8 12
5110-092-943-XX g 2 5130-426-008-XX 2 13 5160-312-066-XX 8 13
5110-092-944-XX 8 42 5136-426-010-XX 2 14 5160-352-056-%XX 8 14
5110-092-945-XX 8 43 5136-812-085-XX 11 2 5160-352-058-XX 8 15
5110-092-946-X% 8 44 5130-912-068-XX 113 5160-380-24X-XX 8§ 16
5110-092-947-%X 1 5 5130-B05-08X-XX 7 10 5160-412-163-XX 8 117
5110-102-327-XX g 3 121 8 18
5110-102-421-XX 9 34 | 5130-B05-20X-XX 6 274 | 5160-412-215-XX 8 184
5110-112-227-XX 9 4 5130-B05-25X-XX 6 27 5160-606-001-XX 8 48
5110-122-189-XX 3 1 5130-B06-10X-XX i 24 5160-732-098-XX 115
5110-122-223-XX g 5 5 15 5160-736-001-XX 8 49
5110-122-251-9Y 9 9 5130-B06-14X-XX 130 5160-822-059-XX 4 5
§110-132-109-XX g GA i 25 5161-262-113-XX 110
5110-132-110-XX 9 7 5130-B06-16X-XX 10 22 5161-262-151-XX 8 19
5110-132-140-XX 9 6 5130-B08-20X-XX 5 16 5161-422-053-XX 4 6
5110-132-141-XX 9 7o | 5130-B08-30X-XX 4 26 5161-462-077-XX 11 6
5110-222-055-XX 18 5130-B08-35%-XX 11 21 5161-462-106-XX 11
5110-222-070-XX 17 5130-B08-40X-XX 4 21 5161-542-052-XX 4 1
5110-442-084-XX 5 1 5130-606-12%-XX 5 17 5161-692-088-XX 7 14
5110-472-028-XX (R 5130-G06-14%-XX 5 18 5161-692-130-XX 7 15
5110-602-339-XX 8 45 10 23 5161-712-056-XX 7 16
5110-602-340-XX 8 46 5130-T08-45%-XX 1 31 5161-712-079-XX 7 17
5110-602-341-XX 8 41 5131-072-088-XX 2 16 5171-G08~-18%-XX 1 32
5120-042-085-XX 3 2 5131-072-232-XX 217 5171-608-20X-XX 1 33
5120-042-097-XX 3 2A | 5131-162-056-XX 311 5172-G06-115-XX 8 53
5120-052-070-XX 3 3 5131-682-131-XX 11 4 5180-772-052-XX 9 10
5120-052-086-XX 3 3A ] 5131-692-360-XX i3 5180-B0G-35X-XX 7 3l
5120-092-058-XX 3 4 5131-692-436-XX 18 5210-392-059-XX 118
5120-092-060-XX 3 5 5131-832-2562-XX 8§ 4 5210-402-052-XX 19
5120-112-052-XX 38 5132-516-019-XX 2 18 5210-661-020-XX § 1
5120-162-054-XX" i 7 5132-516-020-XX 2 19 5210-802-054-XX i1 10
5120-162-055-XX 38 5132-516-039-XX 2 21 5211-182-071-XX 3 15
5120-202-058-XX 39 5132-516-041-XX 2 22 5211-182-083-XX 3 15A




PART CODE

PART CODE

FIG. KEY

PART CODE

5211-192-095-XX
5211-192-101-XX
5211-212-008-XX
5211-212-070-XX
5211-212-086-XX
5211-302-060-XX
5211-302-066-XX
5211-632-073-XX
5211-692-004-XX
5211-872-055-XX
5211-882-001-XX
5211-882-004-XX
5211-932-072-XX
5211-932-126-XX
5211-932-1564-XX
5214-B04-12X-XX
5214-B04~14X-XX
5214-B04-206X-XX
5214-B04-25X-XX
5220-B06-08X-XX

5224-B04-08X-XX

5224-B05-08X-XX
5224-B06-16X-XX
5224-B06-20X-XX
5260-112-104-XX
5260-112-233-XX
5260-112-314-XX
5260-112-331-XX
5270-162-122-XX
5310-646-001-XX
5311-B06-00X-XX
5315-B12-00X-XX
5317-B08-00X-XX
5317-R08-00X-XX
5320-852-066-XX
5320-852-097-XX
5390-032-073-XX
5391-292-011-XX
5410-B06-00X-XX
5410-B12-00X-XX
5411-B06-00X-XX
5420-362-060-XX
5430-282-068-XX
5430-282-069-XX

FIG. KEY
6 2
6 24
6 3
6 3A
6 4
6 5
6 G

11 1
6 1
T 18
8 f)
8 1A
6 8
B BA
6 9
T 11
3 4l
T 12
T 13
4 28
5 19
6 28
8 54
o 20
6 29
6 10
§ 50
§ 11
6 12

11 11
4 8
T 32

10 24

11 19
9 14

11 12
11 13
T 19
T 20
8 55

10 25
33
T 21

10 4

10

5461-022-077-XX
5461-026-007-XX
54Gi-F08-00X-XX

5490-022-078-XX
5490-022-097-XX
5490-022-107-XX
5490~156-028-XX
5490-156-174-XX
5490-402-066-XX
5490-652-059-XX
5490-652-071-XX
5490-652-073-XX
5490-702-547-9Y
5490-782-061-XX
5490-782-068-XX
5490-892-232-9H
5490-892-233-9H
5490-892-330-9H
5490-892-392-9H
5491-0562-096-XX
5491-102-067-XX
5491-132-098-XX
5491-162-055-XX
5491-182-077-XX
5491-182-099-XX
5491-182-132-XX
5491-192-134-XX
5491-192-179-X%
5491-206-019-XX
5491-206-061-XX
5491-206-106-X%
5491-212-106-XX
5491-212-152-XX
5491-232-005-XX
5491-232-068-XX
5510-232-130-XX
5510-362-0G68-XX
5520-062-070-XX
5520-052-105-XX
5550-202-079-9H
5554-A06-00X-XX
5560-302-142-XX
5560-302-307-XX
5560-312-316-XX

23

5560-312-317-XX
5560-382-504-XX
5560-402-285-XX
5560-402-286-XX
5560-402-287-XX
5560~402-288-XX
5560-402-289-XX
5560-402-290-XX
560-402-291-XX
590-312-086-XX
5530-412-087-XX
5580-562-090-XX
55%0-562-101-XX
5590-662-431-9H
5590-662-564-9H
5590-712-070-XX
5590-712-114-XX
5592-312-062-XX
5600-410-00X-XX
5601-A63-07X-XX
5670-D26-11X-XX
5670-D20-16X-XX
5702~A04-100-0X
5705-A06-100-0X
5920-022-269-XX
5920-022-273-XX
5920-022-274-XX
5920-022-277-XX
5920-022-310-XX
5920-042-083-XX
5920-042-094-XX
5920-092-004-XX
5920-092-025-XX
5920-092-080-XX
5920-092-081-XX
5920-092-166-XX
5920-092-182-XX
5920-092-212-XX
5920-092-244-XX
5920-092-308-XX

5
5

5920-151-193-XX

5920-152-120-XX
5920-152-138-XX

ENGINE
FIG. KEY
12 4
12 ]
12 6
12 7
12 8
12 9
12 10
12 11
12 12

6 13
5 9
4 13
2 28
5 10
5 11
4 14
4 15
4 16
4 29
1 34
4 30
4 31
§ 56
o 26
T2
1 16
9 12
1115
117
1 18
119
10 12
3 8
3 22
g 23
9 11
3 20
10 7
g 24
20
6 14
2 29
& ot
7 3
3 21

71




72

ENGINE

PART CODE

FIG. KEY

PART CODE

F1G. KEY

PART CODE

FIG. KEY

5%20-152-146-XX
5920-152-147-XX
5920-152-166-XX
9920-152-167-XX
5920-222-019-XX
5920-222-089-X%X
5920-222-206-XX
5920-222-218-XX
5920-222-220-XX
5920-222-229-XX
5920-225-53X-XX
$920-252-003-XX
5920-252-210-XX
5920-252-211-XX
5920-252-212-XX
5920-252-213-XX
5920-252-214-XX
5920-252-215-XX
5920-252-216-XX
5920-252-217-XX
5920-252-218-XX
5920-252-219-XX
0920-252-220-XX
5920-252-221-XX
6920-252-222-XX
5920-252-223-XX
5920-252-224-XX
5820-252-225-XX
5820-252-226-XX
5920-252-227-XX
5920-252-228-XX
5920-262-156-XX
5920-262-160-XX
5920-272-003-XX
5920-272-025-XX
5920-332-067-XX
5920-332-080-XX
5920-332-081-XX
5920-360-08X-XX
5920-360-23X-XX
5920-372-012-XX
5920-372-020-XX
5920-372-063-XX
5920~-372-176-XX
5920-372-177-XX

1116
1117
123
6 15
T 24

5420-372-199-XX
5920-372-200-XX
5920-382-094-XX

5920-~431-263-XX
5920-431-266-XX
5920-432-006-XX
5920-432-113-XX
5920-492-054-XX
5920-492-096-XX
5920-492-097-XX
5920-492-100-XX
5920-492-104-XX
5920-492-223-XX
5920-492-227-XX
5920-551-298-XX
5920-5562-072-XX
5920-552-073-XX
5920-552-083-XX
9920-552-148-XX
5920-592-012-XX
5920-592-169-XX
5920-592-226~XX
5920-632-149-XX
5920-632-197-XX
5920-642-062-XX
5920-642-07%-XX
5920-650-78X-XX
5920-662-092-XX
5920-662-207-XX
5920-662-211-XX
5920-702-075-XX
5920-102-077-XX
5920-712-099-XX
5920-712-112-XX
5920-812-009-XX
5920-812-033-XX
5920-812-305-XX
5920-812-316-XX
5920-932-002-XX
5920-932-069-XX
5921-102-093-XX
5921-412-108-XX
5921-412-112-XX
5921-432-005-XX

4 117
4 138
2 53
6 19
123

220

5921-432-006-XX
9921-432-142-XX
5921-432-179-XX
5921-432-182-XX
5921-442-033-XX
5921-442-037-XX
5921-442-043-XX
5921-442-160-XX
0921-442-174-XX
5921-442-220-XX
5921-442-266-XX
5921-442-281-XX
5921-442-323-XX
5921-502-121-XX
5921-502-182-XX
5921-502-193-XX
5921-502-218-XX
5921-702-023-XX
5921-702-043-XX
5921-702-088-XX
5921-902-011-XX
5921-902-066-XX
5921-902-167-XX

5922-002-029-XX
5922-002-035-XX
5922-002-036-XX
5922-002-070-XX

7026
§ 35
5 13
5 14
7 28

384




NUMERICAL INDEX 2502-098-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FEG. KEY
1323-220-012-00 1 7 1593-112-200-00 2 1 2111-101-011-00 4
1325-401~009-00 4 3 1593-112~222-00 2 T4 | 2111-441-027-10 T 13
1342-402-006-00 25 117 1593~117-003-10 3 1 2130-407-003-09 20 15
1365-224-002-00 10 15 1593-304-008-00 6 2B 2130-525-001-19 24 13

10 19 1593~310-054-20 7 8 2130-601-006-29 T 1
1373~121-001-00 23 15 1693-310-520-20 1 3 2500-623-220-00 17 12
1376-606-005-00 16 9 1593-310-540-00 1 6 2500-901-008-00 18 8
1383-301-002-00 4 4 1593-332-052-10 13 14 2500~901-014-30 22 3
1386-241-002-00 8 4 1593-403-001-10 10 22 26 2
12 41 1593-403-005-00 10 30 2500~801-027-00 18 9
1386-624-292-00 17 16 1593-406-005~10 11 5 19 32
1386-624-293-00 11 1593~406-006-00 11 9 2500-930-001-00 19 38
1386-624-300-00 17 20 1593-406-240-10 11 B 25602-191-003-00 1 4
1386-624-330-00 17 1% 1593-406-250-00 11 4 2502-101-210-30 1
1414-606-002-00 15 15 1593-601-073-00 15 24 2502-101-220-10 1
1415-120-006-00 6 1593-611-011-10 16 13 2502~101-230-00 1 10
T 25 1593-611-011-20 16 13A | 2502-101-240-00 113
1415-125-021-00 13 3 1593-611-014-00 16 8 2502-105-001-10 1 15
1425-621-004-00 13 13 1593-612-220-10 1 19 2502-105-002-00 1 23
7 22 1593-612-230-00 1 22 2502~105-003-00 1 16
1426~621-038-00 3 11 1593-622-001-10 17 6 25902-105-004-10 125
1427-130-260-00 21 14 1593-622-211-10 17 § 2502-105-005-10 1 Z6
1427-317-003-00 21 4 1593-622-240-00 11 2 2502-105-006-00 L2n
2y 18 1593-622-250-00 1 1 2502-112-001-20 2 4
21 21 1593-622-270-00 17 4 2502-112-210-10 2 10
1427-621-002-10 2 pA 1693-623-270-00 16 14 2502-117-001-20 3 ]
1427-621-012-00 i5 25 1593-623-270-10 16 14A | 2602-117-001-30 3 DA
16 4 1593-623-272-00 16 15 2602-117-200-20 3 1
1444-601-011-00 15 16 1593-623-273-00 16 16 2502-117-210-30 3 4
1444~601-015-00 17 9 1693-623-520-00 1t 25 2502-201-001-10 4 33
1518-122-002-00 7 22 1593-623-530-00 17 13 2502-201-003-20 4 1
1527-604-002-00 15 20 1593-901-015-00 18 10 2502-201-004-10 4 2
1560-285-006-20 21 23 19 33 2502-201-0056-10 4 34
1560-664~250-00 1729 1600-112-231-00 2 7 2502-201-006-20 4 38
1560-664-252-00 1730 Z 1l 2502-201-006-30 4 38A
1560-664-253-00 17 31 1600-112-232-00 2 8 2502-201-007-20 4 30
1564-512-001-00 11 2 2 12 2502-201-014-00 4 26A
1564-654-213-00 17 3 1600~505-007-00 3 10 2502-201-015-00 4 2
15676-623-010-00 17 1 1608-901-004-00 18 6 2502-201-200-00 4 9
1581-740-116-00 1 6 1614-680-250-00 17 294 | 2502-201-2106-40 4 9
1 8 1636-901-015-00 18 12 2502-201-220-40 4 22
1 11 1640-903-016-00 19 21 2502-201-220-50 4 22A
15 23 1640-903-036-00 19 T 2502~201-260-00 4 11
1593-112-003-20 2 6 1640-904-016-00 19 14 2502-201-260-10 4 11A
1593-112-051-30 2 3 1640-905-016-00 19 28 2502-201-270-00 4 20




74

2502-098-100-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FI1G. KEY
2502-205-001-10 4 42 2502-401-200-40 9 1 2502-554-006-20 14 28
2502-205-003-10 4 44 2502-401-200-50 9 1A | 2502-554-007-00 14 22
2502-205-004-00 4 46 2502-401-200-60 9 1B | 2502-554-008-10 14 18
2502-205-005-00 4 48 2502-401-200-70 9 1C | 2502-554-210-40 14 16
2502-205-200-90 4 39 2502-402-001-20 10 2 2502-601-001-20 15 2
2502-221-001-10 b 1 2502-402-005-30 10 1 2502-601-002-00 i5 ]
2502-221-002-20 b 17 2502-402-005-40 10 1A | 2502-601-003-00 b B
2502-221-003-00 5 9 2502-403-001-20 10 20 2502-601-004-10 15 12
2502-221-206-00 5 15 2502-403-002-20 10 21 2502-601-005-00 15 1
2502-221-210-20 5 1 2502-403-003-20 10 29 2502-601-006-00 15 4
2502-221-220-20 9 4 2502-403-004-10 10 11 2502-601-210-40 15 1
2502-221-235-00 5 16 2502-403-005-00 10 23 2502-601-220-30 15 10
T 19 2502-463-006-00 10 13 2502-606-001-00 16 5
2502-221-250-10 5 12 2902-403-067-00 0 1 2562-606-002-00 16 2
2502-301-001-30 6 1 2502-403-210-40 10 10 2562-606-003-10 16
2502-301-002-30 6 6 2502-403-220-30 10 16 2502-606-220-10 16 b
2502-301-003-20 6 3 2502-406-001-10 11 6 2502-611-001-00 16 19
2502-302-001-30 6 13 2502-406-200-20 11 1 2502-611-210-00 16 12
2502-302-002-20 6 14 2502-407-001-10 11 18 2502-611-210-10 16 124
2502-303-210-10 6 18 2502-407-200-20 1117 2502-616-001-40 15 14
2502-304-001-20 6 24 2502-407-210-30 11 13 2502-616-002-20 15 19
2502-304-002-20 6 20 2502-411-001-00 12 6 2502-616-004-00 15 17
2502-304-003-20 6 21 2502-411-201-00 12 1 2502-621-001-00 15 21
2502-304-004-30 6 22 2502-411-210-00 12 2 2502-623-200-30 17 10
2502-304-005-20 6 23 2502-411-210-10 12 2A | 2502-623-200-40 17 104
2502-307-001-40 6 28 2502-532-001-10 13 pA 2502-623-202-00 17 14
2502-307-002-40 6 33 2502-532-002-190 4 26 2502-901-001-20 18 1
2502-307-003-00 6 29 13 6 2502-901-002-30 18 2
6 34 2562-532-200-20 13 10 2502-901-003-00 18 3
2502-307-004-00 6 30 2502-632-200-30 13 104 | 2502-901-003-10 18 34
2502-307-210-00 6 3l 2502-632-220-40 13 8 2502-901-004-10 i 4
2502-310-001-20 T 9 2502-532-230-20 13 1 2502-901-004-20 18 44
2502-310-002-20 T 12 2502-532-230-30 13 1A | 2502-961-006-10 18 5
2502-310-003-20 T 14 2502-533-002-10 13 17 2502-901-007-00 18 T
2502-310-200-10 T 18 2502-533-230-00 13 15 | 2502-901-008-00 - 18 11
2502-310-240-10 7 1 2502-553-001-20 14 2 19 34
2502-311-210-30 T 23 2502-553-002-10 14 9 2602-905-001-00 19 1
2502-317-002-00 8 g 2502-553-003-19 14 5 2502-905-001-10 19 1A
1z 10 2502-563-004-00 14 12 2502-905-002-00 19 2
2502-317-003-00 8 6 2502-553-210-30 14 1 2502-905-003-00 19 3
2502-317-201-00 8 1 2502-553-210-40 14 1A | 2502-905-004-00 19 4
2502-317-210-00 8 2 2502-554-001-10 14 23 2502-905-005-00 19 H]
2502-317-210-10 8 24 | 2502-554-003-10 14 20 2502-905-006-00 19 44
2502-401-002-20 9 3 2502-554-004-10 14 21 Zh02-905-021-00 19 6
2502-401-003-10 9 2 2502-554-005-20 14 24 19 3%




2502-098-100-00

PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FiG. KEY
2502-905-206-00 19 29 3652-261-202-00 2 13 8595-901-005-00 22 44
2502-906-001-10 19 8 3656-271-290-10 25 18 22 TA
2502-906-001-20 19 84 | 3656-565-006-00 13 34 22 10A
2502-906-002-00 19 9 3659-170-003-00 10 12 22 12A
2502-906-003-20 19 10 11 15 8595-901-006-00 22 2
2502-906-004-00 19 11 11 19 8595-901-007-00 18 13
2502-906-005-00 19 12 12 T 8595-902-001-10 22 6
2502-906-906-00 19 1A | 3737-172-010-00 11 7 8595-902-002-00 22 1
2502-906-021-00 19 13 3737-233-006-00 4 17A | 8595-903-001-00 22 %

19 36 3737-341-006-00 20 10 8595-903-002-00 2210
2502-906-200-00 19 30 3737-341-007-00 4 17 8650-101-001-10 20 5
2502-907-001-00 19 15 20 11 8650-101-002-00 20 1
2502-947-001-10 19 154 | 3741-141-005-00 124 8650-201-001-10 20 2
2502-907-002-00 19 16 3746-172-013-00 17 21 8650-201-002-00 20 3
2502-907-003-06 19 17 3750-242-008-00 14 6 8650-203-001-10 4 10
2502-907-004-00 19 18 3754-371-011-00 4 35 20 T
2502-907-005-00 19 19 3161-212-004-00 23 4 $650-203-200-10 20 6
2902-907-006-00 19 184 | 3768-112-001-00 2y 10 8650-203-200-20 20 64
2502-907-021-00 19 20 3168-172-008-00 17 24 8650-204-210-10 20 13
19 37 4106-105-303-00 3 6 8650-301-210-20 20 23
2502~907-200-00 19 31 13 16 8650-302-001-00 20 24
2502-910-001-00 19 22 4131-206-015-00 4 14 8650-401-001-10 21 3
2502-910~001-10 19 224 | 4334-155-003-00 9 8650-401-210-30 21 1
2502-910-002-00 19 23 7955-201-026-00 6 9 8650-401-210-49 21 1A
2502-910-003-00 19 24 8593-014-200~-10 20 8 8650-401-250-00 21 2
2502-910-004-00 19 25 8595-301-001-70 20 16 $650-402-210-10 21 6
2502-910-005-00 19 26 8595-301-001-80 20 164 | 8650-402-210-20 21 B6A
2502-910-006-00 19 254 | $595-301-004-30 20 18 8650-402-220-09 21 8
2502-910-021-00 19 27 8595-301-005-30 26 25 8650-403-0061-10 21 11
2706-501-003-00 120 $595-301-008-00 20 17 8650-403-219-10 21 12
2706-501-004-00 1 21 8595-301-008-10 20 174 | 8650-502-210-00 21 19
2110-206-025-00 14 13 8595-301-500-50 20 22 8650-901-002-00 22 5
3560-201-015-00 15 164 | 89595-305-011-00 20 26 8650-902-001-00 22 8
3967-402-604-00 23 12 8595-305-012-00 20 27 8650-903-001-00 22 11
3600-201-613-00 T 24 8595-405-300-20 21 5 8650-910-001-00 22 13
3610-631-602-00 15 8 8595-501-001-10 21 18 8650-910-002-00 22 12
3614-125-001-00 4 1 8595-501-004-00 21 22 8651-101-200-00 23 1
4 12 8595-501-005-00 21 24 8651-101-200-10 23 14
3614-820-004-00 24 117 8595-501-005-10 21 244 | 8651-101-210-10 23 2
3615-820-003-00 23 18 8595-501-005-20 21 24B | 8651-102-001-00 23 16
3615-820-240-10 25 13 8595-505-002-00 21 20 8651-102-201-00 23 8
3621-702-003-00 10 3 8595-505-051-00 21 17 8651-102-202-00 23 9
3631-270-0063-0C 11 5 8595-505-051-10 21 174 | 8651-102-203-00 23 10
3640-703-001-00 4 16 8595-505~051-20 21 178 | 8651-103-210-00 20 24h
4 31A | 8595-901-0C3-00 22 4 23 20

%




76

2502-098-100-00
PART CODE FIG. KEY PART CODE FIG. KEY PART CODE FIG. KEY
8651-201-210-10 23 1 ¥210~360-601-60 4 43 20 20
8651-202-001-00 24 4 23 3 V304-260-010-00 3 8
8651-202-201-00 24 2 24 5 5 8
8651-202-202-00 24 3 25 12 10 9
8651-202-210-10 24 1 2 14 11 21
8651-203-210-20 24 I 25 19 14 27
8651-203-220-00 24 V210-360-602-00 H 9 ¥304-260-012-00 14 7
8651-203-230-00 24 1 12 V304-260-014-00 23 5
8651-203-240-00 24 V210-360-603-00 1732 ¥304-460-010-00 10 14
8651-203-250-00 24 V211-260-801-20 15 9 ¥304-460-014-00 20 28
3651-204-201-00 24 18 21 15 V327-262-214-00 8 T
8651-204-210-00 24 19 ¥211-260-801-60 2 9 V328-262-110-00 10 2%
8651-204-220-00 24 20 7 2 11 10
8651-301-2006-20 25 1 15 13 11 14
8651-301-200-30 25 1A | ¥211-260-802-00 20 14 12 8
8651-301-202-00 25 3 V211-260-802-50 1 1 V328-262-112-00 10 4
25 9 6 32 10 32
8651-301-203-00 25 6 V211-260-803-00 5 5 ¥334-260-010-00 16 24
8651-301-210-10 25 2 V211-360-801-20 1723 ¥335-260-012-00 10 31
8651-301-211-10 25 5 V211-360-801-60 4 21 ¥360-260-006-00 15 3
3651-301-230-00 25 ZA 4 47 16 3
8651-302-200-00 25 1 9 4 ¥361-260-006-00 23 13
8651-302-21G-10 25 8 11 3 24 6
8651-601-200-10 2 11 ¥211-360-802-00 1 2 25 15
8651-601-210-00 25 16 1 14 ¥362-260-008-00 16 20
§651-901-002-00 26 3 ¥211-360-804-00 4 40 ¥363-260-008-00 4 6
8651-801-002-10 26 34 | V211-360-811-00 4 41 4 19
8651-902-001-00 26 4 ¥211-361-002-50 23 18 T 10
8651-902-001-10 26 44 | Y211-560-802-00 6 12 11 T
8651-902-001-20 20 4B 23 U 16 7
3651-903-001-20 26 ¥211-560-802-50 14 17 21 7
86561-910-001-00 26 6 14 19 21 9
JO61-210-012-00 1 244 ] V211-561-003-00 4 3 21 13
J910-000-200-00 138 54 | V273-360-802-50 13 9 21 184
22 1 V301-260-006-00 2 b 25 4
26 1 16 18 25 10
¥111-163-001-60 17 26 ¥304-260-008-00 2 15 V363-260-010-00 21 254
Vi11-164-000-60 17 18 4 18 V401-160-003-00 17217
V120-266-001-60 1 22 4 32 Y401-160-004-00 1T 19
V200-260-601-60 23 11 5 5 ¥401-160-006-00 4 37
V200-360-601-60 4 36 T 16 11
V201-260-801-60 6 10 13 20 ¥401-160-008-00 2 14
¥201-260-802-50 15 18 14 15 16 11
¥201-260-804-50 13 18 16 10 20 21
¥210-260-601-60 15 11 20 12 ¥401-160-010-00 10 27




2502-098-100-00
PART CODE FIG. KEY PART CODE FI1G. KEY PART CODE FIG. KEY
1 20 5 18
V401-160-012-00 10 34 10
14 8 16 35
V401-160-014-00 20 29 13 5]
23 6 V500-163-003-00 7 21
¥411-260-003-00 17 28 8 8
V411-260-006-00 3 2 21 2o
V411-260-008-00 117 ¥580-140-302-00 4 45
5 10 V580-140-402-00 24 21
5 13 ¥580~-140-602-50 5 2
T 18 ¥580-140-604-50 4 23
13 1 ¥590-131-210-00 9 3
13 19 V600-110-600-40 6 15
14 10 V600-110-600-50 6 16
14 14 V600-110~620-40 8 19
V411-260-010-00 3 9 ¥600-110-620-50 6 35
16 26 V600-110-620-60 6 27
11 11 ¥600-150-600-40 12 i)
V411-260-012-00 1 4 ¥704~140-012-00 4 8
10 33 13
14 3 7 b
14 20 V704-140-015-00 4 29
24 1 13 1
24 15 V704-140-017-00 20 9
¥411-260-014-00 4 24 ¥704-140-020-00 4 1%
8 i) 10 18
13 4 20 4
23 1 ¥705-140-035-00 4 28
V411-260-018-00 T 20 V705-146-040-00 20 19
¥500~-162-501-50 3 V706-140-080-00 6 26
y500-162-502-00 1o 28 ¥720-101-900-80 6 11
1 12 V721-103-104-50 6 17
116 V744-120-350-70 6 8
¥500-162-502-50 12 9 ¥744-126-400-80 6 2
14 4 6 7
14 11 ¥760-150-000-00 16 6
14 26 V762-150-000-00 16 7
¥500-163-001-50 5 11 ¥999-2006-003-00 8 3
5 14 12 3
7 16 ¥201-361-006-00 10 8
13 12
¥500-163-002-00 118
24 10
24 14
V500-163-002-50 4 25

7




78

ALPHABETICAL INDEX ENGINE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
ARM-ASSY T 18 COLLET 3 6
ARM-PIVOT 7 19 COVER b
ARK-ROCHKER 3 T COVER-CRANKCASE 1 12
ARM-ROCKER 3 8 COVER-CRANKCASE 1 13
ARMATURE 11 10 CAMSHAFT-COMP 3 13
ARRESTER-SPARK 9 10 CAMSHAET-COMP 3 134
BOLT 1 16 CAMSHAFT-COMP 3 U
BOLT 117 CAP, AIR FILTER 9 5
BOLT 220 CAP, SPARK ARRESTER 9 9
BOLT-FLANGED 10 21 CAP, VALVE 3 1
BOLT-FLANGED 1 30 CAP-SPARK PLUG G 5
BGLT-FLANGED 1 31 CAP-SPARK PLUG 6 6
BOLT-STUD i 32 CARBURETOR-ASSY 8 1
BOLT-STUD 1 33 CARBIRETOR-ASSY 8 1A
BALL-STEEL i 29 CASE-AIR FILTER 9 4
BEARING-BALL 1 34 CASE-ROCKER i 6
BEARING-PLANE 2 25 CASE-ROCKER 1 7
BEARING-PLANE 2 15 CHAMBER-FLOAT 8 6
BOLT T 23 CHAMBER-FLOAT 8 6A
BOLT 9 12 CLAMP § 5l
BOLT 11 1b CLAMP 7 4
BOLT § 38 CLAMP 6 17
BOLT g 38A CLAMP 10 21
BOLT, 5X18 7 9 CLAMP 6 18
BOLT-FLANGED 7 10 CLAMP 17
BOLT-FLANGED 6 27 CLAMP 4 18
BOLT-FLANGED 6 27 CLAMP g8 39
BOLT-FLANGED 4 24 CLANMP 10 19
BOLT-FLANGED 5 15 CLANMP 10 20
BOLT-FLANGED 4 25 CLUTCH-ASSY 11 2
BOLT-FLANGED 10 22 COIL-CHARGING 6 13
BOLT-FLANGED h 16 COIL-IGNITION 6 3
BOLT-FLANGED 26 COIL-IGNITION 6 34
BOLT-FLANGED 21 COIL-IGNITION 0 4
BOLT-FLANGED 4 27 COLLAR 3 25
BOLT-FLANGED 5 17 COLLAR 8§ 26
BOLT-FLANGED 5 18 COLLAR T 26
BOLT-FLANGED 10 23 COLLAR § 35
BOLT-STUD g8 53 COLLAR 5 13
BOLT-UPSET-WS T 3l COLLAR, 6. 2X7. 8X5 5 14
BRACKET 1 COVER-ASSY 11 6
BRACKET 7 2 COVER-ASSY 11 7
BRACKET-TAP 16 16 COVER-PUMP 4 6
BRUSH 11 8 CRANKCASE-COMP 1 14
COLLAR 1 29 CRANKCASE-COMP 1 14A




ENG INE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
CRANKCASE-COMP 1 15 GEAR-HELICAL 2 28
CRANKSHAFT-ASSY 2 26 GEAR-HERICAL 4 13
CRANKSHAFT-ASSY 2 2 GOVERNOR-ASSY T 22
CUP, FUEL TAP 16 11 GROMMET 6 23
DECOMPRESSOR 3 15 GROMMET 6 24
DECOMPRESSOR 3 154 GUARD 5 8
DIAPHRAGH 16 4 GUIDE, VALYE IN 1 35
DIAPHRAGM 16 5 GUIDE-VALY EX 1 11
ELEMENT-AIR FILTER 9 64 GUIDE-YALVE 1 11A
ELEMENT-AIR FILTER 9 1 HAUSING-FAN 5 11
ELEMENT-AIR FILTER g 6 HEAD-COMP-CYLINDER 1 2
ELEMENT-AIR FILTER 9 A HEAD-COMP-CYLINDER 1 2A
FAN 3 09 HEAD-CONMP-CYLINDER 13
FILLER 4 16 HOLDER, BRUSH 13
FILTER, FUEL TAP 10 10 HOLDER-MAIN JET & 21
FILTER-ASSY-AIR 9 3 HOLDER-MAIN JET 8 214
FILTER-ASSY-AIR 9 3A HOUSING-FAN 3 10
FILTER-0IL 4 11 [GNITER 6 2
FELTER-OIL 4 10 [GNITER 6 24
FILTER-0IL 4 11 INSULATOR 11 5
FLOAT 8 13 ENSULATOR 8§ 49
FLYWHEEL-ASSY 6 8 JET-AIR 1.1 3 18
FLYWHEEL~ASSY 6  8A JET-AIR 1.8 8 14
FLYWHEEL-ASSY 6 9 JET-HAIN 97.5 & 30
GASKET g 2 JET-MAIN 97.5 8 304
GASKET 4 1 JET-PILOT 60 8§ 31
GASKET 0 9 JET-PILOT 60 g 31A
GASKET 8 3 JOINT 4 14
GASKET & 16 JOINT 4 15
GASKET , MUFFLER 9 2 KEY 2 53
GASKET, OIL GAUGE 4 2 KEY 6 19
GASKET, AIR FILTER 9 1 LABEL 12 1
GASKET, CARBURETOR 8§ 42 LABEL (" 139597} 1z 2
GASKET, CARBURETOR 8 45 LABEL-BRAND 12 b
GASKET, FUEL PUMP w0 2 LABEL-MANUAL (139597 1z 3
GASKET, FUEL PUMP 10 3 LABEL-MANUAL (" 139597 12 4
GASKET, INSULATOR g 43 LABEL-WARNING, D 1z 8
GASKET, INSULATOR 8 46 LABEL-WARNING, E 12 10
GASKET, INTAKE PIPE 8 4 LABEL-WARNING, F 1z 1
GASKET, INTAKE PIPE 3 47 LABEL-WARNING, GB 126
(GASKET-CRANKCASE 5 LABEL-WARNING, I 1z 9
GASKET-HEAD 1 1 LABEL-WARNING, NL 12 1%
GASKET-ROCKER CASE 14 LABEL-WARNING, S 1212
GAUGE 4 12 LEVER, SHITT 11 4
GAUGE 4 124 LINK, GOVERNOR T 16

79




80

ENG| NE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
L.INK, GOVERNOR T 17 PLUG~-SPARK, RN11YC 6 21
LINK-CHOKE T 14 PUMP-ASSY-0IL 4 5
LINK-CHOKE 7 1b PUMP-FUEL 10
WUFFLER-COMP 9 8 ROD 2 23
NOZZLE-MATN 65A g 20 ROD 2 24
NOZZLE-MATN B65A 8 204 ROD-ASSY-CONNECT NG 2 18
NUT 2 729 ROD-ASSY-CONNECTING 2 19
NUT 8§ b7 ROD-ASSY-CONNECTING 2 21
NUT 7 3 ROD-ASSY-CONNECTING 2 22
NUT 3 21 REGULATOR-VOLTAGE 6 1
NUT 1116 RETAINER-VALVE 3 4
NUT 11 7 RETAINER-VALVE 3 9
NUT 1 21 RING, SNAP 1 36
NIT 6 15 RING-0 2 b4
NUT-BEX T 32 RING-0 10 13
NUT-HEX-FINE 10 24 RING-0 4 19
NUT-HEX-SMALL 11 19 RING-0 10 14
NUT-HEX-SHMALL 9 14 RING-SET-P1STON 2 b
0 RING 4 30 RING-SET-P1STON 2 i
0 RING 4 31 RING-SET-PISTONL 2 7
G RING g 29 RING-SET-PISTONL 2 §
PANEL-COMP-CONTROL 1 1 RING-SET-PISTONL 2 9
PIN 1 23 RING-SNAP § 21
PIN 1 24 RING-SNAP 2 4l
PIN 3 28 RING-SNAP 11 14
PIN 3 16 RING-SNAP 2 52
PIN-PISTON 2 3 ROD-PUSH 3 1
PIN-PISTON 2 4 ROTOR-PUMP 4 7
PIN-SNAP T 34 SCREEN 5
PIPE-CONP 4 8 SCREW 10 12
PIPE-INTAKE g8 48 SCREW 8 8
PISTON-ENGINE 2 | SCREW 8 22
PISTON-ENGINE 2 2 SCREW 8 23
PESTON-ENGINEL-0. 25 2 1 SCREW 3 20
PISTON-ENGINEL-Q). 50 2 1 SCREW 10 1
PISTON-ENGENEL-0, 50 2 12 SCREW 3 24
PLATE 4 3 SCREW 1 20
PLATE 1 ) SCREW 6 14
PLATE 8 q SCREW, 5X8 9 1
PLATE 4 i SCREW-PAN 7 1
PLATE 1 9 SCREW-PAN § 4
PLUG 4 21 SCREW-PAN 7 12
PLUG 4 9 SCREW-PAN 7 13
PLYG, DRAIN 4 20 SCREW-PAN-CROS 4 28
PLUG-SPARK, BPRSES 6 22 SCREW-PAN-WP-CROS 5 B9




ENG INE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
SCREW-PAN-WP-CROS 6 28 SLEEVE T 2
SCREW-PAN-WP-CROS § b4 SOLENQID, CARBURETCR 8 7
SCREW-PAN-WP-CROS 5 20 SOLENOID, CARBURETOR 8 TA
SCREW-PAN-WP-CROS 6 29 | SPACER 2 49
SCREW-PILOT AIR 8§ 5 SPACER 2 50
SEAL g 33 SPRING 3 32
SEAL g 3 SPRING 3 17
SEAL-QIL 1 25 SPRING 4 22
SEAL-0IL 1 26 SPRING 1 5
SEAL-QTL 127 SPRING 7 28
SEAL-0IL 1 28 SPRING 8 3
SEAL-0IL 3 22A SPRING 10 15
SEAL-QIL 3 22 SPRING 8§ 37
SEAL-OIL 3 23 SPRING g8 10
SEAT-SPRING 3 12 SPRING 7 6
SHAFT 2 16 SPRING 1
SHAFT 2 17 SPRING 8
SHAFT-CARBURETOR g 17 SPRING 3 18
SHAFT-CARBURETOR 8 18 SPRING-BRUSH 11 9
SHAFT-CARBURETOR 8 18A SPRING-ENGINE VALVE 3 19
SHAFT-ROCKER 3 9 SPRING-ENGENE VALVE 3 194
SHIM, 1. 18 2 30 SPRING-GOVERNOR 7 20
SHIN, T=1. 20 5 12 STARTER-ELECTRIC 11 1
SHIN, T=1. 215 2 3 STOPPER 11 12
SHIN, T=1. 25 2 32 STOPPER 11 13
SHIN, T=1. 285 2 33 STUD 1 19
"SHIN, T=1. 32 2 34 STUD-6X14 1 18
SHIN, T=1. 355 Z2 3D SWITCH it 11
SHIM, T=1, 39 2 36 TAP-ASSY 10 8
SHIM, T=1, 425 2 31 TAPPET 3 16
SHIN, T=1. 46 2 38 TERMINAL 6 1
SHIM, T=1, 495 2 39 TOOL-WRENCH, 19X21 13
SHINM, T=1. 53 2 40 TUBE 10 18
SHIM, T=1. 565 2 4l TURE 6 25
SHIM, T=1. 60 2 42 TUBE 6 26
SHIM, T=1, 635 243 TUBE, 11. 6X16X116 8 52
SHINM, T=1. 67 2 44 TUBE, 11. 6X16X116 3 DZA
SHIM, T=1, 705 2 45 TUBE, 4. 5X6, 5X100 8 40
SHIN, T=1. 74 2 46 TUBE, 5X6X55 6 20
SHIM, T=1. 775 2 47 TUBE-BRAID 10 26
SHIM, T=1. 81 2 48 TUBE-RUBBER 3 56
SHROGD-ENGINE 5 1 VALVE 110
SHROUD-ENGINE 5 4 VALVE, CHOKE 3 19
SHROUD-ENGINE o ] VALVE-ASSY 10 6
SERQUD-ENGINE o 6 VALVE-EXHAUST 3 3

81




82

ENGINE

DESCRIPTION FIG. KEY DESCRIPTION FIG. KEY
VALVE-EXHAUST 3 3
VALVE-FLOAT 8 12
VALVE- ENTAKE 3 2
VALVE- [NTAKE 3 2
VALVE-THROTTLE 90 8 11
W-PLAIN-S § 65
Y-PLAIN-S 10 25
WASHER 725
WASIER 11 18
WASHER 9 13
WASHER 6 18
WASHER 10 17
WASHER § 9
WASHER 23
WASHER 7 29
WASHER T30
WASHER (" 148906) 7 X
WASHER, 8. 5X11. 5X2. 0 T 28
WASHER-10X20%2 1 22
WASHER-PLAIN 7 33
WASIER-SPRING 9 15
WASHER-SPRING 120
WE1GHT 2 13
WEIGHT 2 14
WERE-LEAD § 10
WIRE-LEAD 8§ 50
WIRE-LEADCB52571) 11
WIRE-LEAD, 1.=260 12




ALPHABETICAL INDEX CHASS S

DESCRIPTION FIG, KEY DESCRIPTION FIG, KEY
ADJUSTER, ROD 7 12 | BOLT(SP)/MGX16 4 43
ARN, BRAKE 7 9 BOLT{(SP)/M6X16 23
ARM, HOOD 15 12 BOLT(SP)/MGX16 24
ARM, KNUCKLE/LH  COMP 10 1 BOLT(SP)/M6X16 25 12
ARM, KNUCKLE/RH  COMP 10 18 BOLT(SP) /M6X16 25 14
ARM, PIT MAN 10 il BOLT(SP)/M6X16 25 19
ARM, PTO TENSION ASSY 13 1 | BOLT, BATTERY 2
ARM, PTO TENSION ASSY 13 1A BOLT, SEMS 6 5
AR, TENSION ASSY 20 B BOLT, SEMS 17 23
ARM, TENSION ASSY 20 6A BOLT, SENS  (S) 15 11
ARM, TENSION/P  CONP 4 5 | BOLT SENS (SP) 4 2
AR, TENSTON/HST CONP 4 22 | DOLT SEMS (SP) 44
ARM, TENSION/HST CONP 4 22A BOLT, SEMS  (SP) 8 4
ARM/TENSION/F 4 9 BOLT, SEMS (5P} 11 3
AXLE, FRONT 10 1 BOLT, SEMS (S) 20 14
AXLE, FRONT 10 1A BOLT, SEMS (5) M8X12 15 9
BAG, COLLECTOR ~ COMP 24 20 BOLT, SEMS (S) H8X12 21 15
BAND, HARNESS 17 T BOLT, SEMS (S5) M8X16 9
BAND, JIARNESS 17 2l | BOLTSENS (S) M8X16 72
BAND, IOSE ASSY/12 1 24 BOLT, SEMS (S5) M8X16 15 13
BAND, SHUTER ASSY 25 2A BOLT, SEMS/M8X25 1T 4 17
BAND, WIRE/250 25 17 | BOLT, SBMS/M8X25 7T 1419
BATTERY, 2 1 BOLT, SP 17 32
BEARING RB 4 27 | BOLT SP/MBXI10 41
BEARING, BALL UNIT 6 31 BOLT, SP/M8X40 40
BEARING, RB 20 17 BOLT, WING SP/M8X25 13 9
BEARING, RB 200 174 BOLT/M 6X16 23 11
BEARING, RB 20 3 BOLT/M 8X16 6 10
BEARING, RB/6004 6 15 | BOLT/M 8%%5 15 18
BEARING, RB/6004SS 125 | BOLT/M 845 13 18
BEARING, RB/6005 6 16 BOLT/M0OGX16 16 Z
BEARTNG, RB/6204 6 19 | BOLT/NOGX28 2
BEARING, RB/6205 6 35 BOLT/M06X32 2 T
BEARING, RB/6206 6 27 | BOLT/MOGX3Z 2 1
BELT/VBOG6 20 5 BOLT/M08X20 15 6
BELT/VBOG6 20 1 BOLT/M10%25 23 18
BELT/VBOTS. 5 4 384 | BOLT/MI0X30 43
BELT/VBO079 38 BOLT/MLOX60 10 3
BLADE/57X514 20 24 | BOLT/MGX20 19
BLADE/57X514 CONP 20 Z4A BOLT/M6X20 1 12
BLADE/57X514 CONP 23 20 BOLT/M8X16 25 3
BOLT 10 13 BOLT/M8X16 25 9
BOLT 4 36 BOLT/HM8X20 6 12
BOLT(SP) M8X20 12 | BOLI/M8X20 23 1
BOLT(SP) M8X20 1 14 BOLT/S 1 1

83




84

CHASS IS

DESCRIPTION FIG. KEY DESCRIPTION FIG. KBY
BOLT/S 6 32 CLIP(B) 15 20
BOOT 17 3t CLIP, PIN 21 4
BOOT 16 15 CLIP, PIN 21 18
BRACKET, BAR 4 46 CLIP, PIN 21 21
BRACKET/TENSTON 4 11 CLSMP, WIRE/10-12 1 244
BRACKET/TENSION COMP 4 11A COLLAR/08X12X10 15 17
BREATHER, TANK CAP 1 20 COLLAR/11X15X07 14 2
BULB § 4 | COLLAR/20X30%03 6 29
BULB 12 4 COLLAR/20X30X03 6 34
BULB, LAMP/12V21W 17 3 COLLAR/21X25X46 12 6
BUSH, COLIUMN 11 5 COLLAR/25X50%04 6 30
BUSH/10X12X10 11 2 COLLAR/42X47X13 6 14
BUSH/15X17X11 11 18 COLLAR/G. 5X10, 5X8 i 5
BUSH/15X17X15 13 Z COLUMM, STEERING ASSY 11 4
BUSH/15X17X21 9 2 COVER, BRAKE CONP 7 1
BUSB/16X24X21 21 23 COVER, CONECFOR  COMP 24 16
BUSH/18X20X15 5 16 COVER, DISCEARGE COMP 21 6
BUSH/18X20X15 19 COVER, DISCHARGE COMP 21 6A
BUSH/20X23X20 4 10 COVER, FRONT 15 2
BUSH/20X23X20 20 T COVER, LOWER ASSY 11 1
CABLE, AXLE ASSY 3 i COVER, PANEL 24 2
CABLE, BATTERY  ASSY 2 10 COVER, PULLEY/LH 21 1l
CABLE, EARTH 2 ] COVER, PULLEY/RH COMP 21 12
CABLE, PTO ASSY 13 10 COVER, REAR 9 3
CABLE, PTO ASSY 13 10A COVER, SHOOTER ~ ASSY Zb
CAP 17 16 COVER, SHOOTER ~ ASSY 25 1A
CAP, BATTERY 2 2 COVER, SWITCH 17 5
CAP, SHAFT (A)COMP 21 14 CUP, FUEL 1 25
CAP, TANK 19 DECK, MOWER/40  COMP 21 1
CAP, TIRE VALYE 8 3 DEK, MOWER/40 COMP 21 1A
CAP, TIRE VALVE 12 DEK, MOWER /4G COMP 21 2
CAP, WHEEL 8 9 DIODE/1. 54 17 14
CAP, WHEEL 12 10 DRUM, BRAKE T 3
CASE, DITFF 6 24 FAN 23 1A
CASE, FAN 23 8 FAN, HST 4 42
CASE, TRANSMISSION/LH 6 I FAN, SHIRKO ASSY 23 i
CASE, TRANSMISSON/RH 6 6 FENDER 16 1
CHASSIS, HST ASSY 9 1 FORK, WHEEL CONP 21 19
CHASSIS, HST ASSY 9 1A FRAME 24 18
CHASSIS, HST ASSY 9 1B FRAME, BAG CONP 24 19
CHASSIS, HST ASSY g 1C FRAME/A COMP 24 7
CLAMP, BARNESS 13 13 FRANE/B Comp 24 8
CLANP, HARNESS 17 22 FRAME/C COoMP 24 9
CLANP, HARNESS 3 11 FUSE/32V10A 17 1
CLAMPER, 7 LONG 17 24 GASKET 1 21




. CHASS IS

DESCRIPTION FIG. KBY DESCRIPTION FIG. KEY
GAUGE, FUEL 1 22 KEY/05X05X24 4 34
GEAR, SHAFT/9-43TCONP 6 18 KEY/06X07X63 4 2
GEAR/11T 6 21 KNOB 3 6
GEAR/12T 6 13 KNOB 13 16
GEAR/15T 6 20 LABEL 22 9
GEAR/Z5T ASSY 117 LABEL 22 10
GEAR/S1T 22 LABEL (DANGER/T) 22 6
GRIP, BRAKE T 24 LABEL, BELT CAUTION/D 19 4
GRIP, LIFT 14 21 LABEL, BELT CAUTION/D 19 44
GROMMET 15 25 LABEL, BELT CAUTION/E 19 11
GROMMET 16 4 LABEL, BELT CAUTION/E 19 114
(GROMMET, PANEL 24 4 LABEL, BELT CAUTION/F 19 18
GROMMET/12X19 15 15 LABEL, BELT CAUTION/F 19 184
GROMMET/48X68X02 127 LABEL, BELT CAUTION/I 19 25
GUIDE, BELT CoMP 20 13 LABEL, BELT CAUTION/I 19 254
GU1DE, DISCHARGE COMP 21 8 LABEL, CAUTION D 1§ ]
GUIDE, MUFFLER  COMNP 13 LABEL, CAUTION/BATTRY 18 28
HANGER, SUPPORT 15 8 LABEL, CAUTION/E 19 12
HARNESS, MAIN ASSY 17 10 LABEL, DISCHARGE 22 4A
HARNESS, MAIN ASSY 17 104 LABEL, DISCHARGE 22 TA
HARNESS, SENSOR ~ ASSY 25 16 LABEL, DTSCHARGE 22 104
HINGE/102 CONP 16 6 LABEL, DISCHARGE 22 124
HITCH, COLLECTOR COMP 23 1 LABEL, DISCHARGE/D 22 4
HOLDER, BAND 25 LABEL, DISCHARGE/F 22 7
HOLDER, BAND COMP 25 LABEL, FUSE/D 19 3
HOLDER, BATTERY 2 3 LABEL, FUSE/E 19 10
HOLDER/SWITCH 16 13 LABEL, FUSE/F 19 17
HOLDER/SWITCH 16 134 LABEL, GAUGE WHEEL/D 22 b
HGOD CoMp 15 1 LABFL, GAUGE WHEEL/E 22 11
HORN ASSY 25 18 LABEL, GAUGE WHEEL/F 22 8
HOSE/350 1 23 LABEL, LIFT LEVER 18 T
HOSE/600 J A LLABEL, MODEL ASSY 18 54
HST ASSY 4 39 LABEL, MODEL ASSY 22 1
HGB ConpP 23 2 LABEL, MODEL ASSY 26 1
HUB, BLADE 20 25 LABEL, MODEL/SL 14 18 5
HUB, BRAKE ASSY 7 18 LABEL, NOZZLE/100 18 8
HUB, STEERING COLUMN 11 6 LLABEL,, OPERATION/D 19 1
HUB, TRINION COMP 5 1 LLABEL, OPERATION/D 19 1A
1I0B/08X12X15 4] 9 LABEL, OPERATTON/E 19 8A
RUB/18X22X20 20 18 LABEL, OPERATION/F 19 15
[NSULATOR/09X20X04 16 LABEL, OPERATION/F 19 154
[NSULATOR/20X35X01 4 48 LABEL, OPERATION/1 19 22
JOINT, BALL 10 30 LABEL, OPERATION/1 19 224
JOINT, BALL/LH 10 21 LABEL, OPTION/E 19 19
JOINT, BALL/RH 100 22 LABEL, PARKING/D 19 2

85




86

CHASSIS

DESCRIPTION FI1G. KEY DESCRIPTION FIG. KEY
LABEL, PARKING/E 19 3 LEVER, LIFT CONP 14 16
LABEL, PARKING/E 19 9 LEVER, PARKING ~ COMP T 23
LABEL, PARKING/¥ 19 16 LEVER, PTO CoMp 13 15
LABEL, SWITCH 1T 6 LEVER, PUSH 44
LABEL, WARING/D 26 3A LINING/13X50X3 10
LABEL, WARNING/E 26 4B LINK COMP 4 1
LABEL, WARNING/T 6 5 LINK COmp 14 1A
LLABEL, WORNING/D 26 3 LINK, FUSIBLE 2 13
LABEL, WORNING/E 26 4 LINK, NEWTRIL  COMP 5 4
LABEL, WORNING/E 26 A MAT 15 19
LABEL, WORNING/ 1 26 HETAL 20 16
LABEL/CAUTION/BELT 22 2 METAL 20 16A
LABEL/CAUTION/1 19 26 NET, FAN 23 9
LABEL/CAUT ION/SRO0P 1§ 12 NET, PANEL 24 3
LABEL/CE w9 NIPPLE, GREASE 10 6
LABEL/CE 19 32 NIPPLE, GREASE/B-MG6F 107
LABEL/D/BATTERY 13 21 NUT 1730
LABEL/D/BATTERY 19 7 NUT 16 16
LABEL/D/BATTERY 19 U NUT 3
LABEL/D/FUEL/D 19 6 NUT 5 8
LABEL/D/FUEL/D 19 35 NUT 109
LABEL/D/FUEL/F 19 20 NUT 11 21
LABEL/D/FUEL/F 19 37 NUT 14 27
LAREL/D/FUEL/G 19 13 NUT 23 13
LABEL/D/FUEL/G 19 36 NUT 24 6
LABEL/D/FUEL/T 19 27 MIT 25 18
LABEL/DISCHARGE 22 3 NUT 16 20
LABEL/DISCHARGE 26 2 NOT 21 ZbA
LABEL/DISCHARGE 22 12 NUT, LOCK/M8 4 6
LABEL/FUSI/1 19 24 NUT, LOCK/M8 4 19
LABEL/IST 18 11 NUT, LOCK /M8 7 10
LABEL/HST 19 34 NUT, LOCK/N8 17
LABEL/MENTENANSY 18 10 NUT, LOCK/M8 16 17
LABEL/MENTENANSY 19 33 NUT, LOCK/M8 21 1
LABEL/PARKING/1 19 23 NUT, LOCK/M8 a1 9
LABEL/SL/D SET 19 29 NUT, LOCK/M8 2t 13
LABEL/SL/T SET 19 31 NUT, LGCK/M8 21 184
LABEL/SL/G SET M 30 NUT, LGCK/M8 2 4
LABEL/WHEEL, GAUGE/1 22 13 NUT, LOCK/H8 26 10
LABELCAUTION/HOT 13 13 NUT, RING 17 17
LAMP, HEAD ASSY 171 NUT/LH M10X1.25 10 23
LEAD n 2 NUT/M 6 2 5
LENS 18 NUT/M 6 16 18
LEVER, AXLE CONP 3 4 NUT/M 8 2 15
LEVER, FRANE CONP 24 12 NUT/H 8 4 18




CHASSIS

DESCRIPTION FIG. KBY DESCRIPTION FIG. KBY
NOT/M 8 4 32 | PINSPLIT/Z 5X15 33
NUT/H 8 5 5 PIN, SRLIT/2. 5X20 16 28
NUT/M 8 7 11 PIN, SPLIT/2, BX20 11 12
NUT/M 8 13 20 PIN, SPLIT/2. 5X20 11 16
NUT/M 8 14 15 PIN, SPLIT/Z. 5X25 12 9
NUT/M 8 16 10 PIN, SPLIT/2. 5X25 14 4
NUT/M 8 a0 12 PIN, SPLIT/2, 5X25 14 11
NUT/M 8 20 20 PIN, SPLIT/2, 5X25 14 26
NUT/MO6 2 8 PIN, SPLIT/3 X15 5 1
NUT/MO6 2 12 PIN, SPLIT/3 X15 5 14
NUT/H08 15 T PIN, SPLIT/3 X15 T 16
NUT/ML0 10 14 | PINSPLIT/3 XI5 1312
NUT/ML0 10 24 PIN, SPLIT/3 X20 1 18
NUT/M10X1, 25 10 25 PIN, SPLIT/3 X20 24 10
NUT/ML0X1, 25 11 10 PIN, SPLIT/3 X20 24 14
NUT/M10X1. 25 14 PIN, SPLIT/3 %25 4 25
NUT/M10X L. 25 12§ | PINSPLIT/3 25 518
NUT/M12 14 7 PIN, SPLIT/3 XZ5 10 o
NUT/M12X1. 25 10 4 PIN, SPLIT/3 X25 10 35
NUT/M12X1. 25 10 32 PIN, SPLIT/3  X25 13 H
NUT/M12X1. 25 W0 A PIN, SPLIT/3 X30 T 21
NUT/M14 23 ] PIN, SPLIT/3 X30 ]
NUT/M14 20 28 PIN, SPLIT/3 X30 21 25
NUT/M14X1, 6 8 7 PIN, SPRING/¢ X20 W 24 21
NUT /N6 15 PIN, SPRING/6 X25 W ] 2
NUT/M6 16 3 PIN, SPRING/6  X40 W 4 23
0-RING/G45 6 17 PIN, STOPPER ASSY 21 5
0-RING/P 8 6 11 PIN/08X44 21 20
ORNAMENT (HYDRAULIC) 18 6 PIN/12X104 21 17
ORNAMENT/14 18 PIN/12X108 21 174
ORNAMENT/ 14 18 JA PIN/12X108 21 178
ORNAMENT/F 18 4 PIN/12X22 21 3
ORNAMENT/F 18 44 PIN/15X47 1 8
ORNAMENT/LH 18 1 PIN/16X88 21 24
ORMAMENT/RH 18 2 PIN/16X94 21 Z4A
PAD, PEDAL 5 17 PIN/16X94 21 Z4B
PAD, STEERING WHEEL 11 9 PIN/22XTT 10 2
PANEL, CONECTOR  COMP 24 1 PIN/M12X43 14 5
PANEL, INSTRUMENT 15 21 PIPE, SHOOTER ASSY 25 7
PEDAL, HST ASSY 5 15 PIPE, SHUTER CoMp 25 8
PEDL B T 22 PLATE 14 18
PIN (10X18) 6 25 PLATE 16 19
PIN, DIFF PINION 6 23 PLATE 25 13
PIN, PUSH 14 20 PLATE COMP 15 10
PIN, ROLL 4 45 PLATE, ADJUST 5 T

87




88

CHASS 1S

DESCRIPTION FIG. KEY DESCRIPTION . FIG. KEY
FLATE, FAN 2310 ROD/M10X246 14 24
PLATE, ./32X154 i 23 ROD/M10X505 CoMP 5 12
PLATE, PTO LEVER 13 17 S ¥ 4 31
PLATE, U/79X22 14 12 S.W 16 17
FLATE/T/19X78  CONP 4 20 SCREW  HAX6 17 18
PLATE/IR/22X290 1 il SCREN SEEMS/MBX16 15 22
PLATE/IR/54X156 25 6 SCREW/N3X16 17 26
PLUG 23 19 SCREW/MEX20 i 6
PLUG, DRAIN (1/4) G 9 SCREW/MG6X20 1 8
PLUG, OIL 6 4 SCREW/MEX20 1 11
PULLEY, TENSION 4 7 SCREW/HG6XZ20 15 23
PULLEY, TENSION 4 12 SEAL, 01t,/TC20357 6 8
PULLEY, TENSION/045 4 206A SEAL, 0IL/TC25408 6 2
PULLEY, TENSION/045 4 26 SEAL, 01L/TC25408 6 7
PULLEY, TENSION/045 13 6 SEAL/15X15X320 15 5.
PULLEY/FT/85X22 COMP 20 § SEAL/20X20X70 23 16
PULLEY /TENSION 4 14 SEAT ASSY 16 12
PULLEY/V2B120 20 2 SEAT ASSY 16 124
PULLEY /¥2B120B30 4 1 SENSOR ASSY 2 11
PULLEY/YB10S 4 33 SHAFT, STEERING  COMP il 13
PULLEY/VB120 coMp 20 22 SBAFT, WHEEL/LH 28
PULLEY/VB120 CONP 20 23 SHAFT, WHERL/RH 6 33
REFLECTER 16 ] SHIN/L. 2 20 26
RELAY, 4P ASSY 17 12 SHOE, BRAKE ASSY T 6
RELAY, bP ASSY 1713 SHRGUD, LOWER CoMp 1
RING, SNAP, 580 6 26 SHROUD, UPPER CoMp 1 J
RING, SNAP/12 C 4 8 SPRING 24 13
RING, SNAP/12 C 4 13 SPRING, BRAKE SHOE 7 7
RING,SNAP/12 C 1 5 SPRING, CHAIN TENSION 20 10
RING, SKAP/15 C 4 29 SPRING, CLUTCH RETURN 21 - 10
RING, SNAP/15 C 13 7 SPRING, DISK 3 T
RING, SNAP/17 C 20 9 SPRING, HEOGG 13 34
RING, SNAP/35 C 4 28 SPRING, HYD CLUTCH 7 13
RING, SNAP/40 € 20 19 SPRING, MAIN CLUTCH 4 3
RING. SNAP/20 4 15 SPRING, MAIN CLUTCH 4 16
RING. SNAP/20 10 18 SPRING, MAIN CLUTCH 4 3lA
RING. SNAP/Z20 20 4 SPRING, RETURN 14 13
ROD 4 174 SPRING, SHUTTER 24 17
ROD 4 17 SPRING, TENSION T 11
ROD 20 1 SPRING, TENSION/46 13 3
ROD, DRUG 10 29 SPRING, TENSION/85 6
ROD, TIE 020 SPRING, TENSION/86 T 25
ROD/MOBX295 4 30 SPRING/D=6 16 3
ROD/M08X555 7 14 SPRENG/HCOST 4 22
ROD/MOBXT51 14 9 SPRING/HEO14 13 14




CHASS1S
DESCRIPTION FIC. KBY DESCRIPTION FIG. KEY
- SPRING/HE0AT K] oA WASHER, PULLEY 10 3
SPRING/HED49 3 5 WASHER, ROOT TENSION 14 6
SPRING/HE100 14 28 WASHER, SP/M 3 17 21
STAY, SHROUD COMP 110 WASHER, SP/H 4 17 19
STEP 15 14 WASHER, SP/M 8 2 14
STOPPER, BELT COMP 13 8 WASHER, SP/M 8 s 11
SWITCH, BEAD LAMP 17 1 WASHER, SP/M & 20 21
SWITCE, KEY ASSY 17T 20 WASHER, SP/M10 W27
SWITCH, NERIT 17 25 WASKHER, SP/M10 it 20
SWITCH, PUSH A WASHER, SP/M12 10 34
SWITCH, PUSH SET 17 294 WASHER, SP/H12 14 8
SWITCH, SEAT ASSY 16 144 WASHER, SP/M14 2029
SWITCH, SEAT ASSY 16 14 WASHER, SP/M14 23 6
SWITCH, STARTER SET 17 15 WASHER, THROWER 23 12
TANK, FUEL 1 15 WASHER/06X16X01 15 24
TIRE, TURF/14-5 12 i WASHER/11X30X3 0 12
TIRE, TURF/18-8. 5 8 i WASHER/11X30X3 i1 15
TRIN/1X06X540 15 4 WASHER/11X30X3 i 19
TUBR/140 6 J YASHER/11X30X3 12 7
WASHER 10 15 WASHER/11X44X5 4 4
WASHER 10 19 WASHER/14X47X07 8 6
WASHER 15 16A WASHER/14X55X05 20 21
WASHER 4 3 WASHER/20X28X2 10 17
WASHER {9X24X1. 62 15 16 WASHER/6X14X3 17 9
WASHER / M6 3 2 WASHER/9X22X2 23 1%
WASHER /H1Z 7 q WASBER/9X32X2 16 9
WASHER /M12 10 33 WASHER/M10 3 9
WASHER /M12 14 3 WASHIER/M1O 0 26
WASHER /M12 14 25 WASHER/MLO it
WASHER /M12 24 11 WASHER/M18 T 20
WASHER /12 24 15 WASHER /M3 17 28
WASHER, CAM 20 15 WHEEL, GAIY. FRONT 21 16
WASHER, HOLDER COVER 23 4 WHEEL, STEERING ASSY 11 8
WASHER, PL/N 8 [ WHEEL/3, 5X6 COMP 12 2
WASHER, PL/N 8 5 10 WHEEL/3, 5X6 CoMp 12 24
WASHER, PL/M 8 5 13 WHEEL/7. 0X8 CONP 8 2
WASHER, PL/N & 7 16 WHEEL/7. 0X8 COMP & 2A
WASHER, PL/M 8 i3 1 WHEEL/GAUGE/REAR 21 22
WASHER, PL/N 8 13 19 WIRE/1. 2X100 5 3
WASHER, PL/N 8 14 10 WRENCH/PLUG 19 38
WASHER, PLAM 8 14 14
WASHER, PL/M14 4 24
WASHER, PL/N14 3 5
WASHER, PL/M14 13
WASHER, PL/N14 23

89




Catalogue NQE |






